\WAHLAP TECH

OWNER’ S MANUAL

Ver.2.01

. A\ WARNING -

@ For safety reasons, please read the manual first before plugging in machine.
@ Please keep this manual properly for convenient reference as needed.




About This Manual

Thank you for purchasing this product.

The manual describes how to install, set up, use and maintain the product.
The main purpose of the manual is to instruct how to operate the product
correctly and safely. Please follow all the safety and warning instructions in
the manual to avoid personal injury and product damage.

This product may only be maintained by a technician. A technician mainly
refers to a person who has obtained a certificate of senior middle school
related to mechanical engineering, electrical engineering or at a level equal
to that of technical senior middle school graduates, and is engaged routinely
in the maintenance, management, repair of amusement machine.

When transferring the ownership of this product, be sure to provide this
manual with the machine.

For further information about the game and repair (including consumables),
please contact our company.

© GuangZhou Wahlap Technology Limited All Rights Reserved.

Unauthorized reproduction of this document or any of its contents in
any form is strictly forbidden.



Table of Contents

About This Manual

1. Safety Precautions. . ... ... . i 1
1.2 Placing St « -+ v v e rrr s e 1
13 Safety Pl’ecautlons ................................................................. .2
14 Precaution during Piay .............................................................. .3
15 Tl’anSpOl'tlng and MOV|ng ............................................................ .3
16 |nSta||Ing and PIaC|ng ............................................................... .4
17 Caution & Warning St|CkerS ......................................................... .5

2. Product Description. . . ... i e 6
21 PI’OdUCt SpeC|f|Cat|on ................................................................ .6
22 OverVIeW ............................................................................ 7
2.3 8PArE Parts « -« v rrr s 8
2.4 SHIPMENt List <« s v v rer e 9
25 Packing L|St ......................................................................... 12
2 BINStAll DIrECHION * +++++ s s s sttt ettt 13
2.7 Position of seat rear-plastic COMPONENtS: <« =+« xrerrrrrernteiiiiieiieen... ‘14
2.8 WINAPIPE =+« v v s v s e e et 15
2.9 WAITANty =+« v e e e s et 17

3. Game Description. . ... .o e 18
31 Appearance DeS|gn ................................................................ . 18
3.2 Game INTrOQUCHION vt e ettt ettt ettt teeeeteeeennnns -18
33 HOW to piay ......................................................................... 18
3.4 Linking &Networking for Cabinets Information -« «-+«-rrerrrrerrrererereeeeeeeeenn 19

4Testand Setting. . ... 20
4.1 Game Description .................................................................. -20

411 GAME FEATURE -+« vt everentntatat et eteatatat ettt ettt e eanannn 20
4.1.2 GAME CONTENT -+« v vvvereneneatananeettatat e tee et aeararenenannn 21
4.2 GameE FLOWY ctcteiitiiiiii ittt iiiiettenenasteseaassossaassossnasssssnasssannans 24
421 Front-ENd MENU - -cccettiiiiiiiiii ittt ittt iitttnnnaeeeeeeennnnnaannens <24
422 IN-GaME MENU -« v e vt neetetet e et e e ettt e et e ettt .31
4.2.3BACK-ENG MENU -« ««cverntntntntnenananetetaeaeaeenanataraeaeenanananannnns .37
4.3 Online Patching .................................................................... -40
T T 1 PSR 40
4.3.2 Common Cases in Patching .................................................. -40
4.4 USB Drive Patching Readme cccerereereniieiiiniieiessesesesastossssscssnassssanasns 43
4.4.1 How to Boot from USB for SRG USB Patching----««+ceeevveeeii. o 43
442 ForSRG VeErsion 1.5.12 orbefore «««ceeeeemiiiiiiiiiiiiiiiiiiiiiieiennneennnns -45
A A43ForSRGVersion 1.5. 14 orafter--«cceeeeeeeminiiiiiiiiiiiiiiiieinnnneieennnnnns 47

4.4.4 For SRG versions Downgrading ............................................... -47



4.4.5 Invalid Cases of USB Drive Patching:«--«cooveeerenniiiiiiiiiiienn, -48

4.5 Operator MENU cccceeerettiiereiteiiereeteeessasecsssasessossassssossssssosssssssonnas -51
4.5.1 Arcade Operation MOdE e vccvteeiinreiiiiiierneeisecsssnoasscssssnaassassanns -51
452 Languages ................................................................... ‘52
A5 3Master Volume «cccceeeieemmnni ittt ittt ittt ttiesnensetosnnnasensns ‘52
A5 4 1dle VolumeE «cccreereetittmniineti ittt tieeennnneeetssssennssessssnonnnss ‘53
455“Clear Coins” fUNCHON -+« ccteeeeteeattenatiinetienatienatsssnssssassosasssnns -53
A5 0 FIrStROUND COINS v v vcveeeroeetosatsseetsnetesasssasssnssosssosnsssnsssnsssns 54
457 SecoONd ROUND COING:tvvvteeereecsseetssetssttsesssnsssasssssssnssssnsssnsssns -55
4.5 8 WINNEIr BONUS +cctveetseetsseetesesssatssnsssnssssssssasosasssassssssossssns -55
459 Challenger JOINTIME +vccvceereroentenentiensnteseatesestossssossssosnososnans ‘56
A5 10 AUtO PEdal -« cccvvr ittt i i i i i ittt i ettt ‘56
4511 GameE TimME +ccceveetteeeneenaetteeeaneaaossosessnsnassssssssnnssssssssonnnss -57
A 512 ClOCK + vt vveremeteiitiiit ittt ienaeenaeeeneeeneeenasenaseanseenseanasannns 57
4 B 13 INCOME: v v v v v vveeesseteeeeeennnneeessssssssssssssssssssssssssssssssssssssssss -58
A5 14 RECOI: v crreeeeeeettesennnettiessenaettossenasstossesssstsssssnsssssssnnas ‘58
4515 Sound Testing .............................................................. -59
4516 l_|ght Test|ng .............................................................. ‘60
4.5.17 Button Testing .............................................................. 61
4.5.18 Calibration Steering (AUtO) .................................................. 62
4.5.19 Calibration Foot Pedal and Boost (Manual) -« ««cceeeeeeeeneiieiiiiinne 63
4.5.20 Video Spl|t NUMDEI « v cceere ittt ittt ittt ieteeneetssnnnnssasnns ‘64
o3 L TV T = Yo N | 5 T PP -65
452 PAtCR + -+ cevevenennenentanenenean et e ettt e 65
L5233 O cvvvereettetestsssassseessossssssosssssssssssssssesssssssosssssssasssossses 66
A 524 RESEt vt teeeeenetttiinnnneetttieseeeenettossssnnsttssssenssstsssssnssssossnns 66
i I A BT N - B T T 67
4526 Game_Play Screen Information ««-cccveeeeeretiiii it i i i i ‘68

5. Maintenance and Service. ..................... ... .. ... 69

5.1 MaintenancCe and SErVICE - -« cctteeeeeenatettteeeeeneanasssssessssenansssssssssnnns ‘69

5.2 Part Replacement .................................................................. -70
521 Replacement Of CAMBIA -+ttt e eveeiittiiiiiiitieeteeennnnaeeeeeennnnaneeeeens -70
522 Replacement of |ight_box soft |amp ........................................... -70
523 Replacement of button COMPONENES + vt vrnreem e <71
5.2.4 Replacement of accelerating-handle components «--«+cccveveveeeieiiinn.. 72
525 Replacement of the pedal COMPONENES ++ e v e vemvee et 72
5206 Replacement of coin ACCEPIOr -+ v v v e e .73

B. Assembly . ... e 74

6.1 Assembly tree diagram ............................................................. -74

6.2 General assembly(1) ............................................................... -75

General assembly(Z) ............................................................... -76



6.3 Front-frame assemb|y .............................................................. T7

6.3.1 Lower-frame assembly. .. .....ouinin i .78
6.3.2 Lower-frame fan assembly. .. ..coveeiiiiii .79
6.3.3 Woofer assembly ............................................................. .80
6.3.4 Subwoofer assembly .......................................................... .81
6.3.5 Power-pack assembly ........................................................ .82
6.3.6 Pneumatic valve Components ................................................. .83
6.3.7 Control-card assemb|y ........................................................ .84
6.3.8 Air compressor assemb|y ..................................................... .85
6.3.9 Air compressor power-pack assemb|y ........................................... 86
6.3.10 Host assemb|y ................................................................ 87
6.3.11 LCD g|ass assemb|y ......................................................... .88
6.3.12 LCD assemb|y ................................................................ 89
6.3.13 Filter assemb|y .............................................................. .90
6.3.14 Fluid control valve assemb|y ................................................. Nek|
6.3.15 Sink Components ............................................................ .92
6.4 Seat-base assemb|y ................................................................ .03
6.4.1 Seat-base assemb|y .......................................................... .94
6.4.2 A|rbag assemb|y .............................................................. .05
6.4.3 Seat airbag assemb|y ......................................................... .96
6.4.4 Seat active-p|ate assemb|y .................................................... .97
6.4.5 Pedal assemb|y ............................................................... .08
6.4.6 |_|m|t|ng components (1) ...................................................... .99
6.4.7 |_|m|t|ng Components (2) ..................................................... 100
6.4.8 Motor assemb|y ............................................................. 101
6.5 Seat_component assemb|y ........................................................ 102
6.5.1 Seat assemb|y .............................................................. 103
6.5.2 Seat-belt buckle-end assemb|y .............................................. 104
6.5.3 Seat-belt roll-end assemb|y .................................................. 105
6.54 V|brat|ng Speaker assemb|y ................................................. 106
6.6 Seat backrest assemb|y .......................................................... 107
6.7 |_|ght_box assemb|y ................................................................. 108
6.7.1 |_|ght_box LED assemb|y ..................................................... 109
6.7.2 Eye LED assemb|y .......................................................... 110
6.7.3 Camera assemb|y ........................................................... 111
6.8 Coin_acceptor assemb|y .......................................................... 112
6.8.1 Service-board COMPONENES + ¢t v vveer it 113
6.9 Control pane| assemb|y ........................................................... 114
6.9.1 Emergency_stop button assemb|y ........................................... 115
6.10 Start button assemb|y ........................................................... 116
6.11 Pedal Component assemb|y ...................................................... 117

6.11.1 Accelerator Component assemb|y .......................................... 118



6.11.2 Brake-component assembly- «« -+« covvveiiiiiiiiiii -119
6.12 REAr-plastic @SSEMDIY -+« ««+xxvenrtenneennteantt et ete ettt enee e .120

6.12.1 Tail ACTYl 1 @SSEMDIY: -+« +«+ v+ v e emneenne et ettt ate ettt aaeaaans .121

6.12.2 Tail acry| 2 assemb|y ...................................................... .122

6.12.3 Rear.p|astic assemb|y .................................................... .123

6.12.4 Rear-side plastic (1) @SSEMBbIY- -+« ««xxtreeenntanmenneaeeieaeaeaaas 124

6.12.5 Rear-side plastic (2) @SSEMBDIY- -+« ««xxtneenrteneenneaeeieaeaaans .125
6.13 BaCK-QOOr @SSEMDIY- +  « + + + v+ v vt enteenteettt e ettt et et et e aeeateaae e .126
B.14 StEErING-WNEEI @SSEIMDIY -+« ++ v v vn vt rnneante ettt ettt ettt aeeaaans




1. Safety Precautions
1.1 Warning Stickers

In order to avoid injury to related people and damage to property, please
observe the followings:

PLEASE READ FIRST

m The following marks can be used to indicate the magnitudes of risk and
damage caused by ignorance or improper operation:

Ve

p
AWaming means “may result in serious injury or death”

Vs

p
. means “may result in minor injury or property
A Caution damage”

Serious Injury: refers to the situations in which hospital treatment or long-term treatment
will be accepted because of losing sight, getting hurt, getting burnt, electric
shock, fracture or intoxication.

Minor Injury: refers to the cases that there is no need to go to hospital or accept long-term

treatment.

Property Damage: refers to the damage of house, facility, or hurt of livestock and pet

1.2 Placing Site

- A\ Warning

B please make sure the place line has been grounded before product
installation, setup, testing, operation or repair

B This machine is designed for indoor use only. Never install the machine
outdoors. Meanwhile, please avoid the following locations indoor:

@ Direct sunlight, water leakage, damp and high temperature places.
® Near Flammable, volatile, or/and dangerous substance.

@ Slope, unstable places or locations subject to frequent vibration.

® Near emergency exit, fire extinguisher or similar equipment.

B The rear part has the vent for heat emission from PC or screen.
Don’t place anything nearby to avoid game failure.

B Provide a space of minimum 30cm between the rear of the machine
and the wall for good ventilation and heat emission




1.3 Safety Precautions

The owner shall pay attention to the followings when placing, checking
and repairing machine to insure player’s security and avoid damage:

A Waming
-

B please check the voltage is 110V or 220V before the machine connectes
to the power supply,or it may cause a fire or electric shock.

B Make sure to plug the game into 110V or 220V main outlet to avoid fire
and electric shock.

B Make sure to turn off the power when performing maintenance and
service to avoid electric shock or short circuit.

Do not unplug or plug the plug instantly.
B Don’t touch the power plug with a wet hand to avoid electric shock.

B Don’t expose the power cord/grounding line on the passageway.
Failure to do this will damage the power cord, causing electric shock
or short circuit.

B Don't lay anything near the power cord to avoid fire.

B Do not pull the power cord when unplugging, please hold the plug to
avoid power cord damage, causing fire or electric shock.

B [n case of power cord damage, please contact the local distributor for
replacement
Only use fuse and spare parts specified by our company
B Connect the connector firmly and tighten the screws.
Do not dismount, replace or convert the product without our permission
in order to avoid damage and human injury due to improper operation.
B Check and maintain the machine regularly.

m Keep “Warning stickers” clean and legible. Replace it immediately
when the words are not legible or the dirt can’t be removed.

B Please contact our service center when performing any work that is
not described in this manual, and follow the instruction provided.




1.4 Precautions during Play

- A\ Caution

W In order to avoid injury and accident during play, the following people shall

not play the game:

@ People who are injured or less mobile.

@ Person with poor health condition, such as hypertension or heart disease.
@ Person wearing high-heeled or slippery shoes.

@ Person who can’t touch the pedal.

@ Pregnant woman, drunk people.

B When a player feels uncomfortable during play, remind the person to have
a break, or stop playing.

B Make sure the player reads the warning labels and other indications, and
plays in accordance with the instructions to avoid accidents such as electric
shock and short circuit.

W Bystander shall not operate any button when the player is playing the game
to avoid unnecessary trouble.

1.5 Transporting and Moving

- A\ Caution

Transporting

B When transporting the machine with an elevator, be sure to employ “Lift Point”
to prevent accident and damage to the machine.

B To prevent movement when transporting the machine on a vehicle, please fix the
casters and fully retract the adjusters. Failure to do this may cause damage to the
machine.

B When carrying the machine with a forklift, be sure to insert the fork to fork position
and lift stably. If not, it may cause accident and damage to the machine.

B The glass and LCD screen are fragile. Avoid violent vibration or shock when
transporting.

Moving
Bl Before moving the machine, unplug the power plug to prevent accident.
Don’'t damage the cord.
B Pay attention to the obstructions and uneven surface when moving the machine
to prevent accident and damage to the machine.
Bl Fully retract all adjusters before moving to prevent accident and hazard.
B Make sure to use at least two persons to conduct the above work to avoid accident
and injury
Bl Pay attention to the moving direction, see fig.




1.6 Installing and Placing

Pay attention to the following when placing the machine.

- A\ Caution

B Place the machine on the flat and slip resistant area.

B Use the adjusters to fix the machine (See diagram 1)

1.Loosen the nuts for the adjusters (clockwise), tighten the bolts with a wrench (clockwise).

2.Tighten the nut firmly(counter clockwise) and fix it well.

bracket
b-E Lock nut
<
Lock place
VWA A A VA A A e A4
Caster Adjuster Bolt

Diagram (1)

B Provide a space of minimum 30cm between the rear of the machine and
the wall for good ventilation and heat emission (See diagram 2 and
diagram 3).

woQg
i
A VALV AN

Wall
Play Area
Passageway
T %
Diagram (2) Diagram (3)




1.7 Caution & Warning Stickers

“uopesado 2229-269-00V TTT9TTLE-OT-98+ -
euly9'noyzBuens'nued‘jeang buojeq
“aBe|i/ UeySNyZ'PEOY [BLISNPUI'GG ON :SSBIPPY.

0H 0lAsBS

210j3q [38yM B}

00| pue [jom se poywr] ABojouyos dejyen nouzBuens
ounpew o iy B05r [ETEEN
Mosel  ERLXE
ONINYYM ZH09/ ZHOS A0ZZ0Y  |EEEEIEN
3XN130 9 ¥30vy Wyols  EEETI -
HOALAVIHVA r o

NIHO NI 3QVW|

- |
[nozz ov]

- q -
*asn ul s| )1 uaym aweb ay3 ysnoj jou og w_wmumﬂwmm%“:wum%mwr =) % _ «—|A0OCC OV _
*asn Bunnp saAow auiysew aweb siy | 2194} 10 189S oy} deusun uaym \ —=>
ONINHYM
NOLLOVOW v

ATNO JQISNI

aoe|d abel0)g 4191 >
: NOLLNVOWY

= Q
‘Aj@jeIpaww Jossaidwod
; E N JIe Y} JJO uIn} OS|e asea|d'4amod Ulew ay) JJo uin} Usypn
| N N VA ‘uay} Buioe|das
\ \ \ _, uaym |njaied Aian ag
_, ‘ulng asned
pue painfus aq Aew a1y} | ueo sing 1461l 1oH = =
‘eoe|d jeyy ul 30(qo Aue | — =
10 399} ‘spuey ade|d Jou oq — =

? NOLLNVS. ,,_, g |
y 4

.. »
1501 B @3B} pUB SN 8NUI] ‘aweb ay) Buikeld ajiym xois [93) NOA J| m\ VA

“auiyoew ay) Buisn Jo njased A1 aq'swoldwAs yons soualiadxs o)
paes) aq JyBiw Jo‘saweb A 1 Jo snjnwis JyBi| 0} 8Np "9}a‘SSBUSNOIOSUOD
JO SSO|*YOB)JE SAIS|NAUOD B paoualiadxa aaey Jybiw piyd 1o 1o nok |

NOLLNYO W -

“Joaulbua ulejuiew jdeoxa Joop siyj uado j,uop asea|d

ONINHVM




2. Product Description

2.1 Product Specification

B Location Indoor Only

B Dimension 1280(W)x2360(D)*x2260(H)

B Rated \Voltage. Frequency AC220V 5012 f60n2
AC110V 50HZ /60HZ

B Power Consumption 1850W

B Weight 450kg

B Temperature Range 5~40 °C

*110V voltage can be set through the transformer and fuse.Please contact the distributor for details.
NOTE:The contents herein described are subject to change without notice.

2260mm

1280mm

m Front View

A
\

2360mm

m Side View



2.2 Overview

m Side View m Rear View

m Top View m Bottom View

Ll
-




2.3 Spare Parts

Light box
Camera
42-inch LCD
Emergency stop gear
Steering-wheel
Seat Loudspeaker

Accelerating handle

cash box



2.4 Shipment List

B Packing Carton 1

/

Val)

57 IEFD G E
SV N

Rtk
it
ik
Rk

260 kg

810x 1280 x 1890 mm
W) D M

ik
&

RREH

C/NO.|

Ys

5 |SRH-9902E04 2C 850g T-7 1 11.9.Z2X031620

4 |SRH-9902E03 2C 850g T-7 1 [1.9.2X020784

3 |SRH-9902E02 wood 30*50*250 2 |1.9.MB0234710

2 1

1 |SRH-9902E01 wood 1 [1.9.MB011980
No. Draw No. Name Material/Spec. | Qty. Product Code




B Packing Carton 2

B s E
S Delaxe

ik
250 kg

jbed 1580 x 1160 x 1610mm
Ce=y W) (D) (H

TN
=

2

&

&

SEISPISE

9|SRH-9901E05 2C 8509 T-7 1 11.9.2X031610

8|SRH-9901E04 2C 8509 T-7 1 11.9.2X021570

7|SRH-0000A12 [Connecting iron cover plate SPCC-1.5T 1 [1.1.WA16C00310

6|SRH-0115A02 [Flume 1 |1.1.WA16C00310

5 1

4|SRH-9901E03 Wood 30*50*694( 1 |1.9.MB0234700

3|SRH-9901E02 Wood 30*50*814| 1 |1.9.MB0234690

2 Seat-component 1 [1.3.NA02B00120#

1/SRH-9901E01 Wood 1 11.9.MB011970
NO. |Draw No. Name Material/Spec.  |Qty. |Product Code

» 10 <«



47

AT
7
o7/

570x 1250 x 570 mm
W) () (H)

C/NO. 3/3 ‘

_— e,
5
STRER

B Packing Carton 3

[0}
e
o
o|O
=|®B
22
S| 8
N
@
2z
a
5]
[
Q
]
|
g
%a
3=
©
(o]
S
[0}
€
[}
z

>

Qo

S

@

@

7]

©

x

15}

2

=

2

-

o .

glels

o|wl=z

o™

(=3 (=1 I

88| &

z|z|°

x|

(28 (%]

NN

> 11 <«



2.5 Packing List

Please check the following items after purchasing our product. If any part
missing or damaged, please contact our sales person!

Description Specification Quantity Remarks
Network cable - 10M AMP 5M 1
AC cable 3m (1.0mur) 2
Hex head screw M8*16 (black) 4
Hex head screw M8*20 (black) 4
Spring washer M8 (black) 8
Flat gasket ¢8*p16*2.0 (black) 8
Truss screw M5*12 (black) 4
The hree combinaion | 512 (biack 10
key 5555 key 2
User's manual - english 1

> 12 <«



2.6 Install Direction

B Step 1
1.Remove 2 M8*20 hexagonal screws (including washers, spring washers)on the top of the
fixed parts 1, rotate part 1 to the specified position; Use 2 removed hexagonal screws to
connect the seat and screen; Connect the wire and windpipe Use 4 M5*12 flat-head
screws to fix.

2.Remove 3 M4 x 25 combination screws on the fixed-part 3, remove part 3; Use 4 M8*20
hex screws (including washers, spring washers) to fix part 4; Connect the wire; Re-fix
part 3 back to its original position .

> 13 «



2.7 Position of seat rear-plastic components

Before the game machine is switched on, follow these steps to adjust seat rear-plastic

components:

1. After unpacking, Seat rear-plastic component position is as shown in figure 1.

2. Remove all the screws to fix the plastic components and move the plastic components to the
position as shown in figure 2.

3. Tighten all the screws against the holes (The rest of the screws are in the coin-acceptor box).

4. Remove A to check whether the wire is normal or not. After completion, fix the small door at A.

5. Start the game machine.

Remove all the screws within the scope
of around frame and move the plastic
components to the position as shown

in figure 2

(figure 1)
Tighten all the screws
|
|
,' "
|
Remove A to check whether the wire
I = is normal or not
(figure 1)

> 14 <«



2.8 Windpipe

After unpacking, check whether the windpipe positions installed on the seat and screen are
consistent with the positions as shown in (figure 1) and ( figure 2).

Back airbag: windpipe
color--orange

Front airbag: windpipe color--black ) o )
Left airbags: windpipe color--light blue

(figure 1) seat windpipe

> 15 «



Bequie jeas ay
0} spuodsaliod

mﬁ&_ 9yl
:10]09 adidpuIp

Beque
ybu ay 0}
spuodsaliod

Jualedsuely ay

:10]02 adidpuIpp

uaa.os ay} uo adidpuipp (z ainbiy)

beque
U3l 3y} 03
spuodsa.iod

an|q Jybi| ayL
:10]00 adidpuipn

Bequie Beque

30eq a8y} 0} JuoJ} 8y} 0}

spuodsallod spuodsaliod
abueio ay | 3oe|q ayL

:10j0o adidpuipp  :10]02 adidpuIpp

18|Ul-JIe SAJeA PIOUB|0S

19/)n0-lie Ja)|I4

[[eino Jossaidwoo Iy

19|UI-JIe SAJeA |0JJU0D pIn|4
]

T

N

-

/

19|ul-Jie 43|14

19]Ino-lle ‘_Owww._QrCOOJ__d\
—

> 16 <«



2.9 Warranty

m Scope

/
|

Inquiry regarding product can be assisted for free.

The warranty scope for consumables and durables may differ from product
to product. Please contact our after-sales service center for detailed
information. The right of final interpretation is reserved.

m Exclusive

-

Damage caused by force majeure such as god will.

Failure caused by carelessness, such as water contact, falling down,
toppling, knocking.

Failure caused by disobeying the instructions in this manual.

Failure caused by operating the machine on inappropriate site.

Change the original design and configuration for the game without notice.
Failure to perform regular service and clean.

Failure to fix the product in line with the manual’s requirement.

Malfunction or part damage caused by electromagnetic interference other
electronic equipments generated.

m Non-warranty Consumables

-

Light tube and bulb
Button lamp and switch
Fragile items

Solenoid

Other spare parts

» 17 <«



3. Game Description
3.1 Appearance Design

This game is a racing game. Use a 42-inch high-resolution screen, which can provide the
high-grade image quality.

Its appearance is concise and easy. Its frame is mainly the black metal frame, with the white
plastic components. Although it only has little decorative stickers, its white plastic
components make it more beautiful and have the player fully feel the fun of the racing car.
The game lighting is blue. Matching with the plastic and acrylic components, it can all

the more attract the attention of the player.

Another feature of this racing car is sporty. The player can feel the simulated true sense of the
racing car in the process of playing the game.

The seat size can be adjusted according to the requirements, which can make the player more
comfortable to play the game, and at the same time, the seat plastic components

can be adjusted according to the requirements in order to improve the security.

3.2 Game introduction

Stcrm racer G is a racing-car game with the pneumatic function. It has a 42-inch LCD

monitor which has 720DP high-definition picture and the picture is 60 frames per second.

The game has 6 featured scenes and 12 tracks. The game is divided into the elementary game,
intermediate game and advanced game with 4 difficulties. The game can be played by 8 players
at the same time. The racing car in the game is very strong. The racing car can be controlled by
the highly-sensing controller and newly-accelerating system to run in different track. With the
pneumatic system, the game machine will tilt, pitch and swing with the racing car running,
which makes the player to have the feeling that he/her is really sitting in a racing car.

3.3 How to play

1. Use the traditional steering wheel + pedal, with the featured accelerating handle at the same
time.

2. Playing method: After the coin is inserted, press START button or tread the accelerator to
enter the track-selection screen, rotate the steering wheel to select the track. After the track is
selected, use the same method to select the racing car. After START button is pressed, the
racing car is ready to depart and the accelerator is treaded to get the racing car run. The
accelerating status will be shown at the bottom right corner of the picture. When the certain
throb-values are collected, the accelerating handle can be pushed forward to start the
racing-car acceleration.

3. It is provided the perfect security protection system such as seat belt and emergency
stop button in order to ensure the safety of the player.

» 18 <«



3.4 Linking &Networking for Cabinets Information

In the below figure, it shows how the cabinets (no. of cabinets from 2 to 8) should be linked up
with the router by cables separately.

Note: Please make sure all games are in the same version in order to be linked with.

Router
e

In the router, the LAN ports are where cable(s) to PCS should be inserted; the WAN port is where
the Internet cable should be inserted.

Connects to

PSs in cabinets —

Connects to
cable modem

o LAN &
Wi-Fi Ports Power | Connacts
on/off on/off | to power

button button

- = == -
Router

> 19 <«



4. Test and Setting

4.1 Game Description

4.1.1 GAME FEATURE

» Up to 8 Players (LAN)

* HD 720p Resolution

* 37”inches screen

* 60 Frames per Second; High Sense of Speed with Fluent Game Play

* Online Patching /Upgrade Support

* Cloud-based Server
-Advantage: Stable Internet Speed for All Regions

» Classic Arcade Racing Style

» Auto/Manual Drift Mode for Beginner/Expert

» Competitive Al

* Full Force Feedback Steering Wheel

* Unique Throttle for Boost

* 4.1 Sound System

* Vibration Speakers under the Seat simulate Car Response

* Intense Game Play Embedded with Camera Kit

» Compatible Low Maintenance Cost PC with Sandy Bridge Standard

* Total of 12 Tracks with 6 Hidden Tracks; Total of 14 Cars with 7 Hidden Cars

» When one player’s car crushes and turns over other cars, the player will get rewards;
when one player’s car is crushed and turned over by other cars, the player will get penalty.

This can further raise the irritation during racing

» 20 <«



4.1.2 GAME CONTENT

Tracks

There are total of 12 tracks in 4 difficulties: Beginner, Advance, Expert and Extreme (appeared in
Reverse Tracks only). The game will begin with 6 Tracks —

* Circuits Of Rivers

Ruin Temple

The Heights

Pearl City

Stone Forest

Snow Mountain

gin E l{él
\ Temple,

- L
e % aae
“Forest

Bdyonce -\ )

= LAP
SNOW s

D:_.II"II:FIII'I
\ HMpPer /

6 Hidden Tracks could be unlocked by counting how many G Coins the player has gained in every game.

> 21 <«



How to Unlock Hidden Tracks?
An energy bar is shown to show the player how many G Coins he has gained in the last game and how
many more he has to achieve in order to unlock certain hidden tracks.

VIS S SIS

o/3 credit

Single-Play Mode:

» A new hidden track will be unlocked by counting how many G Coins the player has gained in
every game.

Multi-Play Mode:

A new hidden track will be unlocked by counting how many G Coins by all players have gained
in every multi-play game.

For example: 4players finished a game- track Circuits of River

Player Player 1 Player 2 Player 3 Player 4 Total Unlock Track
Position 1" 2" q* 6" )
Circults of
110 River
G Coins gained 50 30 15 15

> 22 <«



Cars

There are a total of 14 cars. The game will begin with 7 Main Cars.
7 Hidden Cars could be unlocked by random.
7 Main Cars are in different levels: Beginner, Intermediate and Advance and Expert.

e
Y4

InEermediate

How to Unlock Hidden Cars?
Single-Play Mode & Multi-Play Mode:

* A new hidden car will be unlocked in every game by random.
* 2 new hidden cars will be unlocked by The Champion in every game by random.

IS AL IS SY

C.A. Turbo

BOOST GAUGE

cam pos

> 23 <«



4.2 Game FLOW

421 Front-End MENU

Scene 1: Logo

Logo of Wahlap and Insoft will be appeared in the beginning.

WAHLAP £37 B

> 24 <«



Scene 2: Intro Video (with learning video)

The Game Introduction video will be played. Learning videos will be appeared in between.

N20 BOOST o
Push the Throttle to Boost |

e

Loadina.

SLIP STREAMIN_G =

SlipStreaming will be activiated by tailing other cars |

Loadina

fps = 42 RATRuoD

> 25 <«



Scene 3: Insert Coins

A screen of insert coins will appear to ask player to start the game.

Scene 4: Warning
A warning screen will appear after game starts for 5 seconds.

WARNING

To ensure your safety, the following persons are not allowed to participate in this game:
« With heart disease « With pacemaker * Pregnant

+ In drunken condition  + Sick or not yet recovered + In Poor Health

> 26 <«



Scene 5: Fasten Seat Belt Reminder

Before player can select the track, a reminder screen will appear to ask player to fasten the
seat belt. The screen will appear in a shorter time when seat belt is fastened.

Al En
> €

Please fasten your seat belt.

»s = 0.000000, 2.724803, 9.084144

Scene 6: Selecting Track

In the Track Selection screen, there are a total of 12 tracks with 6 hidden tracks (to be unlocked).
Tracks are divided into four difficulty levels: Beginner, Intermediate, Superior and Extreme,
allowing players to challenge different difficulty levels.

Please use the steering wheel to turn left and right to select and then press the [START] button or
step on the accelerator.

iR

i T ot g2 3
'/ PLEASE SELECT,YOUR TRACK !
R - - S S

b SEQNE S oo Loowe)
4 r ] L) .
e asance v e

i

. [Sam pos = 0.000000, 2.724803, 9.084144

> 27 <«



Scene 7: Selecting Car

In the Car Selection screen, there are a total of 14 cars with 7 hidden cars (to be unlocked). Cars are
divided into three levels: Entry, Medium and Professional, drift and turn Bay deceleration is
different at different levels.

- ~ S01-R
PLEASE SELECT YOUR'CAR !! BOOST GAUGE (00

MAX SPEED G0V

— ‘r@1 lz Y " STEERING (0
. it select start RACCEL, §¥ AUTO ORIFT

&7

, . cam.pos = 0.000000, 2.724803, 9.084144 - T ——

Cars are presented in four different numerical rating to show their unique performance advantages:

1: Boost Gauge (that can influence the thunderous value, the value of thunderous acceleration
forces)

2: Maximum Speed (The maximum speed in the general case)

3: Steering (there will be some advantage in a variety of Bay Road on the track)

4: Acceleration (speed of accelerate and overcome the rugged track)

Please use the steering wheel to turn left and right to select and then press the [START] button or
step on the accelerator.
Each racing car could be set Drift Mode as: Automatic Drift OR Manual Drift

PROFESSIONAL

I

l;'i'F L

ift charge » §
ST L AT TT LTI TIY

Yrrrr s s A
| B, l i
| )
1
| wreedirooris7
i |
| I‘
11

503, 9.084144

> 28 <«



Scene 8: Camera

Players will be invited to take icon photos which will be displayed in the race.
A photo is shot after a count down from 5 to 1.

> 29 <«



Scene 9: (Only suitable for Competition Mode) Multi-Players Race Status Screen
In a multi-player race, after selecting tracks and cars, a status screen will pop up to show the data of
each player of this race (cars selected, own photo icons, level of players).

Players who are still selecting cars will be displayed as “Getting Ready” instead of his own data.
The selected track will be displayed in the middle as well.

Scene 10: Loading Screen
Learning Messages will be shown as loading screen.

g .
SLIP STREAMING >

' SlipStreaming will be activiated by tailing other cars |

N20 BOOST _
| |

Push the Throttle to Boost

I_nari_inn.

» 30 «



4.2.2 In-Game MENU

Notice: After the race has started, once the emergency STOP button is pressed or once the
seat belt is detected as unfastened, the motion feature will be stopped until the game is over.
Notice: During the game, motion will stop after unfastening seat belt for 3 seconds.

A The motion feature has been stopped
due to STOP button pressed

-

( \ The motion feature has been stopped
due to unfastened 'seat/belt

Scene 11: In-Game Screen

Game START
Race starts at once right after the loading is finished.

=g

POSITION *

v'“
= H-ams EPasadowi — !

/

=
\ A

i

.

» 31 «



Ul Screen (1)
When the Race begins, data of the Race will be displayed around four sides of the screen.

1. LAP: No. of Laps

2. TIME: Count Down (in seconds)

3. POSITION: Ranking of player

1-3 will change to RED in color in the last 60 seconds of the race.

‘ |’

4. Map: A represents Player
@ represents other Players

> 32 <«



Ul Screen (11)

When the Race begins, data of the Race will be displayed around four sides of the screen.

POSITION

]O 10

5. Display of curve player will pass.

6. Data of player(s) in front.

7. Display of all players ranking.

8. Tips of reminding player to turn on the Nitrogen Meter Boost.
9. Data of player(s) behind.

10. Nitrogen Meter.

Status of Nitrogen Meter Boost: Normal, Charging and Full (from left to right)

> 33 «



Ul Screen (111)
“Boost Charger” status is shown at the bottom centre, displaying the status of Boost Amount.
Display 1: Boost Charger - Drift Charge.

b A TvE 4 POSITION

POSITION

> 34 <«



Display 3: Boost Charger - Out of N20

POSITION

Display 4: Brackets - Using Boost (The Red Brackets drops, representing amount of N20 is
dropping when using boost)

"PO'_.SIT!ON

> 35 «



Scene 12: FINISH Game

The race is over when time is up.
Position of the player will be shown.

==

. cam pos = 4098.522705, 2.113290, 260.912781

» 36 <«



4.2.3 Back-End MENU

Scene 13: Race Ranking
After the race is finished, a Final Ranking of all players will be shown.

2
g lon
Time -

-
n ng cime Cha

1. Ranking of the tournament
e Levels:S+ A. B. C
* S as the Supreme ranking; C as the lowest ranking

2. Tournament Data
a. Photo of player
b. Selected Car

c. Total Time

3. Medals obtained

» 37 <«



Scene 14: Unlocked Item
A page of unlocked items will be shown.
Players can show if any cars or tracks have been unlocked successfully in the race they just finished.

New track is unlocked:

r

A LS LSS L L SIS ST LIS SIS A LSS LIS SIS LSS SIS SIS SIS SIS

o/3 credit

New car is unlocked:

AT AT T AT ST AT AT T AT ST ST ST ST ST L TS TS AT TSI ST TS

> 38 <«



Scene 15: Continue
-For Winner: Bonus Round (Discount Game)

Winner of the tournament will be awarded to continue the game with discount.

i__-_'- Fs X e Fw rl:"‘! - .’_-r" r ;:1 e r

I 0 Player{s) Defeated

-For Other Players: Game Over, Continue to Play

Players will be invited to continue the race to challenge and become the Winner.

» 39 <«



4.3 Online Patching

4.3.1 Ul

Game Launcher v1.2-86M

Game Version: 1.1-1234 Latest Version: 1.1-1234

» Game Version: means local game version

* Latest Version: means latest version in server after connected to server

* Please wait for 5 seconds to start game if no patching or successful patching
* Please wait for 10 seconds to start game if any error is occurred in patching

4.3.2 Common Cases in Patching

Case 1 - Already Latest Version

Under the below screen, game is at the latest version, no need to do patching.
Please wait for 5 seconds to start game.

\WAHLAP TECH

Game Launcher v1.2-86M
Game Version: 1.1-1234 Latest Version: 1.1-1234

Connecting to Server

Get Latest Version
Checking Local Files
Game is Latest Version: 1.1-1234

Wait 5 seconds to start game.




Case 2 - Patching Successful

Under the below screen, game is patching to the latest version and patching is successful.
Please wait for 5 seconds to start game.

\WAHLAP TECH

Game Launcher v1.2-86M
Game Version: 1.1-1222 Latest Version: 1.1-1234

Checking Local Files

Download Patch F

Installing Patch Files

Patched from Version 1.1-1222 to Latest Version 1.1-1234

Wait 5 seconds to start gamas.

Case 3 - ERROR: Local Network Not Online

Under the below screen, the machine cannot connect to any network. The machine may have
network cable problem. Please wait for 10 seconds to start game.

\WAHLAP TECH

Game Launcher v1.2-86M
Game Version: 1.1-1234 Latest Version:

Check Local Network Online

Wait 10 seconds to start game.

> 41 <«



Case 4 - ERROR: Server Connection Failed

Under the below screen, the machine cannot connect to SRG patching server. The machine may have
Internet accessing problem. Please wait for 10 seconds to start game.

\WAHLAP TECH

Game Launcher v1.2-86M

Game Version: 1.1-1234 Latest Version:

Connecting to Server

Connecting to Server
Connecting to Server

Wait 10 saconds to start game.

> 42 <«



4.4 USB Drive Patching Readme

Please be noticed:

e SRG USB Drive Patching version is set as v1.5.16-1866; a zip file has been created.
e The zip file is uploaded to http://mwww.stormracergame.com/patch/SRG_usb_1.5.16-1866_srgm.zip

® Besides launcher update, other patching files are same as v1.5.16-1866.

® The zip file includes all patching files from SRG v1.5.9 to v1.5.13, which are corresponded to
any version from SRG v1.5.9 to v1.5.13.

4.4.1 How to Boot from USB for SRG USB Patching

In the BIOS setting, ”"Boot Other Devices” adds a system-determined list of devices to check for
bootable software after the three user-configurable boot devices have been checked. Please boot
from USB-HDD by setting this to Enabled, but only when the SATA interface is Disabled.
Options that BIOS provides for First, Second, Third Boot Device do not include an option for

USB-HDD:

Phoenix - AwardBI03 CHOS Setup Utility
fidvanced BIOS Features

b CPU Feature [Press Enter] [tem Help
b Hard Disk Boot Prierity [Press Enterl ]
Bios Write Protect [Enabled]l
Virus HWarning [Disabled]
CPU L1 & LZ Cache
Hyper-Threading T|| First Boot Device
Quick Power On Eei
First Boot D:ul:cl Flo
Second Boot Dewic| LS
Third Boot Device] Ha
Boot Other Device

|
1
1

Boot Up Mumlock 8
Gate AZO Option
Typematic Rate Se

[

[

[
f{ i et | EH
Boot Up Floppy 3e v e L
58 i)

[

[

i1 T1:Move ENTER:Acoept ESCiAbort
Security Option - ——
HOD Security Freeze Lock [Disabled]

tle:Move Enter:Select +/-/PU/PD:Value F10:3ave ESC:Exit Fl:General Help
F5: Previous Values Fb: Fail-Safe Defaults F7: Dptimized Defawlt




Below screen shows “Hard Disk Boot Priority” of the BIOS setting.

In the screen, all hard-disks listed that are detected by the BIOS, both SATA and USB. Order can be
changed in which these hard-disks are searched for bootable software.

This screen shows how to boot from USB-HDD:

Phoenix - AwardBIOS CMOS Setup Utility
Hard Disk Boot Priority

1. USBE-HDDE : N31 External
2. 5-ATA 1. : SAMSUNG SPi614C
3.

Item Help
Bootable Add-in Cards

11:Move PU/PDs+7-:Change Priority F18:Save ESC:Exit
F5:Previous Values Fh:Fail-3afe Defaults F7:0ptimized Defaults

In addition to this, one of the Boot Devices is needed to be set to “Hard Disk” and/or set Boot Other
Devices to “Enabled”.



4.4.2 For SRG version 1.5.12 or before

1. Download and extract SRG_ush_xxx.zip into a root directory of USB drive.

s

Name Date modified Type Size

boot 8/20/2014 4:33 PN File folde
launcher
screenshot
SRG
tce
game_dev.txt
game_dir.txt

. install_boot.bat
launcher_dir.txt

syslinux.cfg

B syslinux.exe

2. Run "install_boot.bat" once in USB drive.

3. Remove the USB drive from PC and insert into SRG machine.

4. Set BIOS to boot from USB drive in SRG machine.

5. Boot from USB drive and wait for installing new Launcher program.
The below screen shows when first boot is successful:

Booting Core 5.3
[Runming Linux Kernel 3.8.13-tinycore.

Done.
retcsfstab
Setting Language to C Done.
Fossible swap partition(s) enabled.

Setting keymap to us Dome.
Restoring backup files from smnt-sbalstcersmydata.tgz Done.

oE oE b -BoE-BoE E S JoEE-EBE BE E WE oE-BE-BE-BE S-S BEBE E BE BE-WE B -BE B E-E-BE-BEBE E BE BE W

pdated to Latest Launcher in the Harddisk

DO NOT reboot from USB drive now.

-0 0 -DE-E-E B BE-BE-EBE BE BE BEBE-PE-BE-BE B BE BEBE-BEBEBE BE DE BE-BE-NE-BE BB BEBEBEBEBE EBEBE-SE

ait Z0 seconds to reboot ...

6. After reboot, set BIOS back to boot from hard disk.

» 45 «




7.The new launcher will install the SRG patch from USB drive.
The below screen shows when USB Drive is found: (Game Launcher version: v1.2-94M)

\WAHLAP TECH

Game Launcher v1.2-94M
Game Version: 1.5.12 USB Version: 1.5.12

USB Drive Found
Checkin | Files
Game is Latest Version: 1.5.12

Wait 5 seconds to start game.

8. After SRG patching success, remove the USB drive.
The below screen shows when patching is successful:

\WAHLAP TECH

Game Launcher v1.2-94M
Game Version: 1.5.11-1822 USB Version: 1.6.12

Checking Local Files

Copying patc from USB
Installing Pat s
Patched from Version 1.6.11-1822 to Latest Version 1.5.12

Wait 5 seconds to start game.

» 46 <«



4.4.3 For SRG version 1.5.14 or after

1. Download and extract SRG_ush_xxx.zip into a root directory of USB drive.

2. Remove the USB drive from PC and insert into SRG machine.

3. Boot the SRG machine, the launcher will install the SRG patch from USB drive.
4. After SRG patching success, remove the USB drive.

4.4.4 For SRG versions Downgrading

If the launcher detects the SRG version of the USB patch version is lower than the current version,
the below screen message will be shown. Please unplug the USB at once to STOP the downgrading,
or it will proceed in 30 seconds.

\WAHLAP TECH

Game Launcher v1.2-94M
Game Version: 1.5.13-1822 USB Version: 1.5.12
USB Drive Found

WARNING: Unplug USB now if want to STOP degrading, or will proceed in 30 seconds.

> 47 <«



4.4.5 Invalid Cases of USB Drive Patching

Case 1 - Invalid file CRC in USB

Under the below screen, one of the files in USB is invalid. Please re-install the patch file into USB
drive. Please wait for 10 seconds to start game.

\WAHLAP TECH

Game Launcher v1.2-94M
Game Version: 1.5.11-1822 USB Version: 1.5.12

Checking Local Files
Copying patch files from USB

Wait 10 seconds to start game.

Case 2 - Missing file in USB

Under the below screen, one of the files in USB is missing. Please re-install the patch file into USB
drive. Please wait for 10 seconds to start game.

\WAHLAP TECH

Game Launcher v1.2-94M
Game Version: 1.5.11-1822 USB Version: 1.5.12

>hecking Local Files

opying patch files from USB

Wait 10 seconds to start game.

» 48 <«



Case 3 - Invalid USB drive, no CRC file list

Under the below screen, USB drive is invalid, no CRC file list is found. Please re-install the patch
file into USB drive.

Please wait for 10 seconds to start game.

\WAHLAP TECH

Game Launcher v1.2-94M
Game Version: 1.5.13-1822 Latest Version:

USB Drive Found

Wait 10 seconds to start game.

Case 4 - Invalid USB drive, no version file

Under the below screen, USB drive is invalid, no version file is found. Please re-install the patch
file into USB drive.

Please wait for 10 seconds to start game.

\WAHLAP TECH

Game Launcher v1.2-94M

Game Version: 1.5.13-1822 Latest Version:

USB Drive Found

Wait 10 seconds to start game.

» 49 «



Case 5 - Invalid USB drive, missing patch directory in USB
Under the below screen, USB drive is invalid, patch directory in USB is missing. Please re-install
the patch file into USB drive.

Please wait for 10 seconds to start game.

\WAHLAP TECH

Game Launcher v1.2-94M
Game Version: 1.5.12 Latest Version:

USB Drive Found

Wait 10 seconds to start game.

» 50 <«



4.5 Operator MENU
4.5.1 Arcade Operation Mode

1.Under the Demo screen, press the [Test] key of the coin control box to enter the [Arcade
Operator], the main menu is shown below.

00, 5.000000, 0.000000

2.Enter the menu screen, use the arrow keys to select a menu item, press the [Test] key to enter
the sub-menu, follow the screen prompt message at the bottom-right side.

3.After the setup is completed, select [Save] in the main menu, then press the [START] button or
press the [services] to exit the user interface.

Arcade Operator

Default




4.5.2 Languages

You can select the operating language in [Language].
1. Enter the [Arcade Operator] > [Language], use the left and right arrow keys to switch to the
desired language.

14/05/2014 14:13:5

Machine 211 Online.

Idle Volume

Default

of4
0/7

st ( Manual }
1/8
i/8

4.5.3 Master Volume

In [Master VVolume], you can set the outputs of the volume of sounds by the arcade machine.
1. Enter the [Arcade Operator] > [Master VVolume], the inputs of the volume are set between 0-1.

Manual )
1/8
1/8

-5.896149, 5.000000, -10.



4.5.4 |dle Volume

In [Idle Volume], you can set the outputs of the volume of sounds by the arcade machine.
1. Enter the [Arcade Operator] > [Idle Volume], the inputs of the volume are set between 0-1.

Arcade Operator 14/05/2014 14:14:50
Machine 211 Online

Default

4.5.5 “Clear Coins” function

1. Service Key to open AO Menu
2. In the below operator menu, “Clear Coins” item is showed.

Inserted 2 coin(s)

_I:I.il And Boost ( N

» 53 «



3. Press Service Key to confirm “Clear Coins” action.

Arcade Operator

50 Online

Language
Master Volume

Idle Volume

£ Clear al

Game T Default )
+Clock YES NO
Income
d
aund Testing
it Testin

0, 5.000000, 0.

4.5.6 First Round Coins

In [First Round Coins], you can set the number of coins per game need to invest per race.
1. Enter the [Arcade Operator] > [First Round Coins], the inputs of the number of coins inserted
set between 0-10.

Arcade Operator

Language
Master Volume

0.400000
R e e
3/10

ound Coins

r Join Time

> 54 4



4.5.7 Second Round Coins

In [Second Round Coins], you can set the number of coins per game need to invest per race.
1. Enter the [Arcade Operator] > [Second Round Coins], the inputs of the number of coins
inserted set between 0-10.

Arcade Operator

4.5.8 Winner Bonus

In [Winner Bonus], you can set several options for Winner Bonus setting .
1. Enter the [Arcade Operator] > [Winner Bonus], bonus can be set from None, 1st, 1st & 2nd
and 1st & 2nd & 3rd.

Arcade Operator

Language
Master Volume

ldle Volume

Off
Default

g (Auto)
Pedal And Boost {
plit Number

This setting is available from English version 1.5.14-1836.

» 55 «



4.5.9 Challenger Join Time

In [Challenger Join Time], you can choose whether to allow challenger to join the race or not

within 15 or 30 seconds after the race is started.

1. Enter the [Arcade Operator] > [Challenger Join Time], choose “15 seconds” or “30 seconds
to enable challengers to join race and “Disable” to turn it off.

Arcade Operator 24/04/2014 18 6
Machine 50 Online

ENGLISH
1.000000

0.000000

0/10
1/10
C g 0J2 Disabled
Auto Pedal Off
Game Time Default

Sound Testing
Light Testing
Button Testing

n Foot Pedal And Boost ( Ma
Split Number

First Round Coins First Round Coins 0/10

Second Round Coins Second Round Coins 1/10

Challenger Join Time 15 seconds Challenger Join Time 2/2 30 seconds
Auto Pedal Auto Pedal Off

Game Time Default Game Time Default

4.5.10 Auto Pedal

In [Auto Pedal], you can choose whether to turn on the auto pedal or not.

1. Enter the [Arcade Operator] > [Auto Pedal], choose “Yes” to enable auto pedal and “No” to
turn it off.

Arcade Operator 14/05/2014 14:16:33
Machine 211 Online

Idle Volume 0.400000
e —————————————

Default

of3
e

st ( Manual )
1/8
i/8

cam pos = -5.8

» 56 <«



4511 Game Time

In [Game Time], you can choose whether to set the length of the game time.

1. Enter the [Arcade Operator] > [Game Time], choose “Short” to enable a shorter game time
and “Long” to enable a longer game time.

Arcade Operator

cam pos = -5.896149, 5

4512 Clock

In [Clock], you can set the system time.
1. Enter the [Arcade Operator] > [Clock].

/7

t ( Manual )

/8

Use the arrow keys to select [Clock], and then press the [START] button to expand the
options of time setting.

2. Use the arrow keys to select the item you want to set, and then use the left and right arrow

keys to switch the setting value, after the setup is complete, select [Settings] save [Clock]
is set.

» 57 «



3. After the setup is saved, select [Clock] again to hide the setting projects, and continue to
operate.

4.5.13 Income

In the page [Income], you can go through the revenue-related information of the machine.
1. Enter the [Arcade Operator] > [Income], selection screen is as follows:

e Operator 014 14:17:52
ne 211 Online

Thursda
Fri
Saturday

cam pos = -5.896149,

* [Records] records all tournament games which have been completed.
» Left Hand Side: Vehicle models: the frequency of use
* Right Hand Side: Tracks Name: the frequency of selection

4514 Record

In the page [Record], you can set the machine's operating system settings.

1. Enter the [Arcade Operator] > [Record], selection screen is as follows:

» 58 «



* [Records] records all tournament games which have been completed.
« Left Hand Side: Vehicle models: the frequency of use
* Right Hand Side: Tracks Name: the frequency of selection

4.5.15 Sound Testing

In the page [Sound Testing], you can set the machine's operating system settings.
1. Enter the [Arcade Operator] > [Sound Testing], selection screen is as follows:

2. In [Sound Testing], use the left and right arrow keys to select the item you want to test,

selected speakers (RED light) will play the test automatically and continuously.
» Normal Playback: Use the left and right arrow keys to select the set of speakers (1 to 6)
you want to test with.
* If there is no sound, check whether the volume buttons are set at the minimum level, if
there is still no sound, please operate the speaker troubleshooting.

» 59 «



4.5.16 Light Testing

In the page [Light Testing], you can test if each set of lights (1 to 7) is in normal condition.
1. Enter the [Arcade Operator] > [Light Testing], selection screen is as follows:

2. In [Light Testing], use the left and right arrow keys to select the item you want to test.

* This test can operate a total of eight options, from 0-7.
* The selected item (RED light) will automatically light for testing.

» 60 «



4.5.17 Button Testing

In the page [Button Testing], you can test if buttons are in normal condition.
1. Enter the [Arcade Operator] > [Button Testing], selection screen is as follows:

Arcade Operator

Button Testing

@ Q Seat belt
10/ O

cam pos = 3(

2. In [Button Testing], use the left and right arrow keys to select the item you want to test.
This test has a total of four options.

* [START] button y function

* [VIEW] button function
 Accelerator handle - Push function
 Accelerator handle - Pull function.

3. Press the button which is needed to be tested, the button displayed on the screen will light up
in RED for normal condition.

» 61 <«



4.5.18 Calibration Steering (Auto)

In the page [Calibration Steering (Auto)], you can test and proofread the sensitivity of the
steering wheel and handling.

1. Enter the [Arcade Operator] > [Calibration Steering (Auto)], selection screen is as follows:

Operator 14/05/2014 13:56:14
Machine 211 Online

ENGLISH
(0] 00

000, 5.000000, 0.000000

2. In [Calibration Steering (Auto)], the steering wheel will calibrate automatically to show the
test value.

* This calibration project is divided into three categories:
Left in Most-Valued: Left-turn torque of the steering wheel
Center: the steering wheel in the median position;
Right in Most-Valued: Right-turn torque of the steering wheel

3. When turning the steering wheel, numerical changes with the rotation rate. When turning to
the Most-Right, the indicated value is about 255; 0 when turning to the Most-Right.

4. The value of the steering wheel is displayed in the Calibration Result column. The First
column is the Actual-calibrated value; the Second column is the Ideal-calibration value.

5. The calibration value must be in the range of 5% of the ideal value, or criticized as
sub-standard.

6. The lowest column will be displaying the Rating Symbol: “y/ ” tick as qualified,;
"X" cross as sub-standard, adjustment is required.

» 62 <«



4.5.19 Calibration Foot Pedal and Boost (Manual)

In the page [Calibration Foot Pedal (Manual)], you can test and proofread the sensitivity of the

foot Pedal.

1. Enter the [Arcade Operator] > [Calibration Foot Pedal (Manual)], selection screen is as
follows:

14/05/2014 13:56:25
Machine 211 Online

0.100000

1/10
o/f10
1/2

on
Default

2. There are two projects in this calibration operation:

* Throttle: By stepping the throttle, the value will be changed. By stepping the throttle to the
most, the value should be around 255; If the throttle is not be stepped, the value should be

around 0.
» Brake: By stepping the brake, the value will be changed. By stepping the brake to the most,

the value should be around 255; If the throttle is not be stepped, the value should be around 0.

3. The maximum and minimum values of the throttle and brake should be within 10% of the
ideal value.

The lowest column will be displaying the Rating Symbol:
“y" tick as qualified; "X" cross as sub-standard, adjustment is required.

» 63 <«



4.5.20 Video Split Number

In the page [Video Split Number], you can choose how many machines you want to split the
video as display.
1. Enter the [Arcade Operator] > [Video Split Number], selection from 1 to 8 machines.

Arcade Operator

Language

2. There are three displays in this operation:
* Machine: The machine number.
* Video: The sequence of video in the machine.
* Network: The network status: On or Off

> 64 <«



4.5.21 Video ID

In the page [Video ID], you can set the video ID of the machine.
1. Enter the [Arcade Operator] > [Video ID], selection from 1 to 8 machines.

2. There are three displays in this operation:

* Machine: The machine number.
* Video: The sequence of video in the machine.
* Network: The network status: On or Off

4.5.22 Patch

In the page [Patch], you can do the patching.
1. Enter the [Arcade Operator] > [Patch], selection screen is as follows:

Auto Patch

» 65 «



4.5.23 10

In the page [IO], you can check if there is any 10 device.
1. Enter the [Arcade Operator] > [I0], selection screen is as follows:

Arcade Operator

Language ENGLISH
Master Volume 0.800000

Idle Volume 0.100000

Default

4.5.24 Reset

In the page [Reset], you can set up to restore all settings to the original settings.
1. Enter the [Arcade Operator] > [Reset], selection screen is as follows:

2. Select [Reset] and then press the [START] button in the arcade. All settings will be restored
to default, all arcade records will be cleared.

» 66 «



4.5.25 Save

In the page [Save], you can save all the settings in the setup.
1. Enter the [Arcade Operator] > [Save], selection screen is as follows:

Arcade Operator

s
Default

cam pos

2. Select [Save] and then press the [START] button, all settings will be saved.

» 67 «



4.5.26 Game-Play Screen Information
In the below of the [Game-Play screen], information about the game and machine is shown at

bottom.

ﬂmww'rr

* Main Version: 1.5.14
» Build Version: 1842

2. Bottom Right-corner

e E — 10 Connection Error

No. on the left — 1O Error Code (1 represents Error of Writing 10 API; 2 represents
Error of Reading 10 API) No. on the right: 10 Error Court (no. will be added by 1

when new error occurs, excluding for repeated of same error)
*V -Video ID: 1

* M — No. of machines connected LAN: 1
* R : (for development purpose)

» 68 «



5. Maintenance and Service

5.1 Maintenance and service

Even though the machine works normally for a long time, the fault will occur. Therefore,
please perform routine check and maintenance concerning the following to ensure a
long-term use.

m External Inspection
/

Stick “Warning” stickers correctly, keep it legible.
Firmly tighten the bolt for each adjuster.

Tighten screws for speaker assembly.

Tighten the signboard firmly.

Check if the screws fixing the parts loose.
Check if the connectors loose or missing.

m Operation Inspection (With power on)
/

m Sound is normally emitted from the speakers or not.

m Fluorescent lamps and LED and button lamps light up or not
m Coin acceptor works properly or not.

m Lifting and falling devices work properly or not.

m YZ sensor works properly or not.
After completing all the checks, operate the game again and check the above
items with full care!

m Servicing (conducted by a technician only)
-

B Cut off the main power supply to avoid injury or electric shock when performing
maintenance.

B Please contact our service center when performing any work that is not specified in this
Manual, and follow the instruction provided by the service center.

B For consumables and spare parts (including screws), please use products specified by
Wahlap Technology.

Bl Even though the main power is cut off, there is still high temperature and high pressure
in the power board and the monitor. The person will be burnt or get an electric shock if
he touches such parts. Please pay full attention to avoid contact.

Bl Be sure to cut off the main power when you alter a spare part or unplug a connector.

> 69 <«



5.2 Part Replacement

5.2.1 Replacement of camera

1.Remove 4 screws to fix the camera
components and take out the camera
components.

2.Replace the camera or camera lamp-panel.

3.After completion, reinstall it in a reverse
order.

Camera components

5.2.2 Replacement of light-box soft lamp

LED components
(5055 soft lamp)

~

back door

1.Remove the light-box back-door.
2.Take out the light-box LED components and replace the soft lamp.

3.After completion, reinstall it in a reverse order.

» 70 <«



3.2.3 Replacement of button components

1. Remove the screws and take out

START-button components. Z
Replace START button or viewpoint C

switching button according to the diagram.

Button
2. Replacement of button s ,” I°  Turn the button
L according to
A. Turn LED gently first and take out — 41 the arrow and
LED. S replace it.

B. Turn the button according to the arrow

and replace it. Pull out LED

3. Replacement of the button LED:
A. Turn LED gently first and take out LED. : ﬁ P i
B. Pull out LED according to the diagram g B I #\

and replace LED. " Pull out !

4. After completion, reinstall it in a reverse

order.

» 71 «



5.2.4 Replacement of accelerating-handle components

Accelerating-handle
components

1.Remove the screws and remove the accelerating-handle components.
2.Replace the accelerating-handle components.
3.After completion, reinstall it in a reverse order.

5.2.5 Replacement of the pedal components

Pedal components

1.Remove the screws and remove the pedal components.
2. Replace the pedal components.
3. After completion, reinstall it in a reverse order.

> 72 <«



5.2.6 Replacement of coin acceptor

|E Pullit up

o LOCK .
m] Take it out

1.0pen the door lock of coin acceptor.
2.Pull out the rubber-base terminal, and then replace the coin acceptor according to the
diagram. After completion, reinstall it in a reverse order.

» 73 <«



6. Assembly

6.1 Assembly tree diagram

—{SRH-0101000 Lower-frame assembly

SRH-0100000
Front-frame assembly

——SRH-0102000 Lower-frame fan assembly

|
|
——SRH-0103000 Woofer assembly |
_|SRH-0104000 Subwoofer assembly |
|
|
|
|

—| SRH-0105000 Power-pack assembly

——SRH-0106000 Pneumatic valve components
—|SRH-0107000 Control-card assembly
—|SRH—O108000 Air compressor assembly

—— SRH-0109000 Air compressor power-pack assembly|
——SRH-0110000 Host assembly

—|SRH-01 11000 LCD glass assembly
——SRH-0112000 LCD assembly

—| SRH-0113000 Filter assembly
——{SRH-0114000 Fluid control valve assembly
—|SRH-01 15000 Sink components

— SRH-0201000 Seat-base assembly
—| SRH-0202000 Airbag assembly
——{SRH-0203000 Seat airbag assembly

SRH-0000000
General assembly

SRH-0200000
Seat-base assembly

ISRH-0204000 Seat active-plate assembly

—— SRH-0205000 Pedal assembly

——{SRH-0206000 Limiting components (1)

—|SRH-0207000 Limiting components (2)
L—{SRH-0208000 Motor assembly
— SRH-0301000 Seat assembly

SRH-0300000
Seat-component assembly

[SRH-0302000 Seat-belt buckle-end assembly

——{SRH-0303000 Seat-belt roll-end assembly

—| SRH-0304000 Vibrating speaker assembly

SRH-0400000
Seat backrest assembly

— SRH-0501000 Light-box LED assembly |

SRH-0500000
Light-box assembly

[ SRH-0502000 Eye LED assembly |

L SRH-0503000 Camera assembly |

SRH-0600000
Coin-acceptor assembly

———[SRH-0601000 Service-board components |

-

SRH-0700000
Control panel assembly

}—{ SRH-0701000 Emergency-stop button assembly|

SRH-0800000
Start button assembly

SRH-0900000
Pedal component assembly

SRH-0901000 Accelerator component assembly|
SRH-0902000 Brake-component assembly |

SRH-1001000 Tail acryl 1 assembly |
SRH-1002000 Tail acryl 2 assembly |

SRH-1000000
Rear-plastic assembly

SRH-1003000 Rear-plastic assembly |

SRH-1004000 Rear-side plastic (1) assembly |

SRH-1100000
Back-door assembly

SRH-1005000 Rear-side plastic (2) assembly |

SRH-1200000
Steering-wheel assembly

> 74 <



6.2 General assembly(1)

SENENEND

[10 [SRH-0000A12 |Connecting iron cover plate SPCC-1.5T 1 [1.1.WA16C00110

9 |SRH-0500000 [Light-box assembly 1 19 External hex socket screw M8*20 (Black) 10 |1.6.L.SM82011

8 |SRH-0000A04 |Left side plastic fixed iron 1 SPCC-1.2T 1 [1.1.WA16C00040 18 Spring washer M8 (Black) 14 |1.6.DP208011

7 |SRD-0000C02 [Side lamp cover - left ABS-2.0T 1 [1.8.WA16A020 17 Flat washer 98¢ 16*2.0 (Black) 14 |1.6.DP108011

6 |SRH-0000A03 |Left side plastic fixed iron 2 SPCC-1.2T 1 [1.1.WA16C00030 | 16 Cross recessed flat head screw M5*12Black) 30 |1.6.L.S251021

5 |SRH-0000A02 ]ﬁgm side plastic fixed iron 1 SPCC-1.2T 1 ]1.1.WA16C00020 15 Cross recessed flat head screw M5*12(chrome) 8 |[1.6.L.5251022

4 |SRD-0000C01 '% lamp cover - right PMMA- 2.0T 1 [1.8.WA16A010 14 Cross recessed countersunk head screw [M4*12(chrome) 2 |1.6.05C41022

3 5050 soft LED lamp panel of screen right and left |DC12V RGB60 2 [1.4.ZM9E0920 13 Cross recessed fillister head three-combination screw |M5*12(Black) 30 |1.6.L.8851021

2 |SRH-0000A01 |[Right side plastic fixed iron 2 [SPCC-1.2T 1 ]1.1.WA16C00010 12 |SRH-1100000 [Back-door assembly 1

1 |SRH-01 00000 _|Front-frame assembly 1 11 |SRH-0000A13 [Screen back door SPCC-1.5T 1 [1.1.WA16C00120
No. | Draw No. Name Material/Spec. Qty. Product Code | No. | Draw No. Name Material/Spec. Qty. Product Code

> 75 <




General assembly(2)

36 |SRH-0000A11 |Motor cover plate sPcc-1.5T 1 |1.1.WA16C00100 53 | SRH-0000A14 | Seat protection iron SPCC-1.5T 2 [1.1.WA16C00860
35_|SRH-0000D01__|Console back PMMAT PMMA-10.0T 1_[1.7.WA16C00010 52 Hex head Cap Screw M6 _(color) 4 |1.6.1M206013

34 |SRH-0000A07 |Control panel fixed iron 3 sPCC-1.5T 1_|1.1.WA16C00060 51 Plain washers 6°2072.0 (black) 4 [1.6.0P106061
33_[SRH-000008 [Control panel fixed iron 1 [spcc-1.5T 1 |1.1.wA16C00070 50 |Spring washer M6 (black) 4 |1.6.0P206011
32_[SRH-0700000 [Control panel assembly 1 49| SRH-0000A05 _|Push rod fixed iron SPCC-1.5T 1_|1.1.WA16C00840
31_[SRH-0000A06 [Control panel fixed iron 2 sPcc-1.5T 1 [1.1.wA16C00050 48 Plastic sorew 6 [1.6.L5Y82050

30 |SRH-1000000 |Rear-plastic assembly 1 47 [Hex socket filister head screw M3°8_(chrome) 4 [1.6.L5F30012

29 [SRH-P0004 Steering wheel acrylic PMMA-3.0T 1 [1.7.wA16C00150 46 [Hexagon nut M12_ (Black) 1 [161m112011

28 [SRF-0000002 [Steering wheel decorate plastic ABS 1 [1.8.wA10E020 45 Spring washer M12 (Black) 1_[1.6.0P212011

27 |SRH-0800000 Start button assembly 1 44 Cross recessed fillister head three-combination screw  |M6*16 (Black) 4 [1.6.L.5141022

26 _[SRH-1200000 _[Steering-wheel assembly 1 43 [Hex socket flat head screw. M4*12 (chrome) 24 [1.6.05861031

25 [SRF-1000000 _[Shift lever components 1 [21.wat0E010 42 External hex socket sorew M8*16 (Black) 4 |1.6..5M81021
24 [SRH-0900000 | Pedal component assembly 1 41 Cross recessed flat head screw M6*12 (Black) 4 [1.6.5261021

23 [SRH-0600000 | Coin-acceptor assembly 1 40 _[SRH-0000A09 _|Pedal cover plate SPCC-1.5T 1_|1.1.WA16C00080
22 [SRH-0400000 [Seat backrest assembly 1 39 _|SRH-0000A10 _|Wire cover plate SPCC-1.2T 1 |1.1.WA16C00090
21_[SRH-0300000 [Seat-component assembly 1 38 [SRH-0000D03 _|Console back PMMA3 PMMA-10.0T 1_[1.7.WA16C00030
20 [SRH-0200000 [Seat-base assembly 1 37 [SRH-0000002  |Console back MMA2 PMMA-10.0T 1 |1.7.WA16C00020
No. Draw No. Name Material/Spec. Qy. Product Code No. Draw No. Name Material/Spec Qly. Product Code

» 76 <«




6.3

Front-frame assembly

1 4 1 1 4
= -
L=
T S
. (26N
N
™~ J
N . /
.
b - - m
. S @
{ s o
Dy
Ry
. (21
8 \1/
| ‘u
|
Ll o
& of I 229
.
A \
9 6 14 15 13 5
1 1 1 1 1
4 4 4 2 4
21 10 board GKP-10-2015-0501 1 [1.41c900024 42 Cross recessed cheese head screws M4°50 (chrome) 4 [1.6.5745012
20 Motion board GKP-Vibrator-2013-0502 | 1 [1.4.1C901790 41 Truss Screws M4*12 (chrome) 4 |1.6.Ls241022
19 [SRH-0100002 _[speaker acrylic 2 PMMA-5.0T 2 [1.7.WA16C00050 40 Fan cover 120120 3 |14.FS300020
18 _[SRH-0100001 _[Speaker acrylic 1 PMMA-5.0T 1 [1.7.wA16C00040 39 Fan [120-120/AC1 10V 1 |1.4Fs200042
17_[SRH-0100A02 _[Screen back cover plate 1 [1.1.WA16C00140 38 Flat washer 06*©20°2.0 (Black) 6_[1.6.0P106061
16_[SRH-0100A01 [Connecting iron plate 1 [1.1.wA16C00130 37 Spring washer M8 (Black) 2 [1.6.0P208011
15_[SRH-0115000 _[sink components 1 36 Flat washer 08°¢16"2.0 (Black) 2 [1.6.0P108011
14_[SRH-0114000 [Fluid control valve assembly 1 35 Inner six angle screw [M8*20 (Black) 2 [1.6.L5M82011
13 _[SRH-0113000 | Filter assembly 1 34 Cross recessed flat head screw M6*12 (Black) 12_[1.6.15261021
12_[SRH-0112000 [LCD assembly 1 33 Cross recessed flat head screw M5*12 (Black) 8 [1.6.5251021
11_[SRH-0111000  [LCD glass assembly 1 32 Hexagon nut with flange [M4_( Coloun 14_[1.6.LM204013
10 _|SRH-0110000 Host assembly 1 31 Cross recessed fillister head thi screw  |M6*16 (Black) 10 [1.6.L5861031
9 |SRH-0109000 [Air compressor power-pack assembly 1 30 Cross recessed filister head thr screw _[M6*12_(Black) 21 |1.6.L5861021
8 [SRH-0108000 [Air compressor assembly 1 29 Cross recessed filster head three-combination screw _|M5*12 (Black) 14 |1.6.5851021
7_|srH-0107000 [Control-card assembly 1 28 Cross recessed fister head three-combination screw _|M4*25 (Black) 6 [1.6.L5842021
6 |SRH-0106000 _|Pneumatic valve components 1 27 Cross recessed fister head three-combination screw _|M4*12 (Black) 4 _[1.6.5841021
5 |SRH-0105000 [Power-pack assembly 1 26 Cross recessed filster head thr screw _|M4'8 (Black) 4 [1.6..5840021
4 |sRH-0104000  [Subwoofer assembly 2 25 Cross recessed fiister head three-combination screw _|M3*8_(chrome: 12_[1.6.15830022
3 [SRH-0103000  |Woofer assembly 1 24 Toroidal transformer 220v/110v16-0-16V 250W | 1 [1.4.BY307010
2 |SRH-0102000 _[Lower-frame fan assembly 1 23 Vibration speaker drive board (GKP-VSB--2013-0503 1 |1.41C901800
1 _|SRH-0101000 Lower-frame assembly 1 22 Transformer - 220V [Ac220vorAC110viACT 10V 1 [1.4.BY111010
No. Draw No Name Material/Spec. Qy. Product Code No. Draw No. Name Material/Spec Qly. Product Code

> 77 <



6.3.1 Lower-frame assembly

7 Hexagon nut with flange M4 (Colour) 8 |1.6.LM204013

6 Cross recessed fillister head screw M4*50 (chrome) 8 [1.6.LS745012

5 Cross recessed fillister head three-combination screw  |M6*16 (Black) 16 |1.6.L.S861031

4 Rolling wheel 2.5" 4 1.4.JL302520

3 fan cover 120*120 4 |1.4.FS300020

2 Fan with bearing 120*120/AC110V 2 |1.4.FS200042

1 |SRH-0101A01 Below cabinet 1 [1.1.WA16C00150
No. Draw No. Name Material/Spec. Qty. Product Code

> 78 <«




6.3.2 Lower-frame fan assembly

M
L1550
x|

» 79 <«



6.3.3 Woofer assembly

=/

/O

=/\

=N

3 Cross recessed flat head self-tapping screw M4*12 (Black) 10 |1.6.L.S341021
2 |SRH-0103A01 Speaker fixed iron 1 SECC-1.2T 2 |1.1.WA16C00170
2.1 sound channel speaker (Low) 2.1/100V~240V(E3280) 1 [1.4.YSB00050
No. Draw No. Name Material/Spec. Qty. Product Code

» 80




6.3.4 Subwoofer assembly

3 Cross recessed flat head self-tapping screw M4*12 (Black) 6 |1.6.L.S341021

2 |SRH-0104A01 Speaker fixed iron 2 SECC-1.2T 2 |1.1.WA16C00180

1 2.1 sound channel speaker (mediant ) 2.1/100V~240V(E3280) 1 [1.4.YSB00050
No Draw No. Name

Material/Spec.

Qty. Product Code

» 81




6.3.5 Power-pack assembly

8 Hexagon nut with flange M4 (Colour) 1 |1.6.LM204013

7 Cross recessed countersunk head screw M3*10 (chrome) 2 |1.6.L.SC31012

6 Fuse tube F8A/5*20 250V 1 |1.4.BX108020

5 Rocker switch 4P KCD7-2211N 1 |1.4.8W604010

4 Fuse plug MF527A 1 |1.4.BX300010

3 Filter with AC switch YB11A2-15A-Q 1 |1.4.L.B100080

2 Network adapter 1 |1.4.JG072090

1 SRH-0105A01 Power Supply box SPCC-1.2T 1 1.1.WA16C00190
No. Draw No. Name Material/Spec. Qty. Product Code

> 82 <«




6.3.6 Pneumatic valve components

11 Cross recessed fillister head three-combination screw  [M4*8 (Black) 4 [1.6..S840021
10 Cross recessed fillister head three-combination screw  |[M4*30 (Black) 2 [1.6.L.S843011
9 |SRH-0106A02 Socket fixed iron SECC-1.2T 2 |1.1.WA16C00210
8 Multi socket GN-K014 1 1.5.XC202020
7 Hexagon end cap ABP-02 1 |1.4.JG091030
6 Brass silencer BSLM02 2 [1.4.YSE00020
5 screw thread direct connector APC10-02 1 |1.4.JG082030
4 One-way throttle valve - pipe connector ASL10-02B 5 [1.4.JG09A030
3 Electromagnetic valve 3Vv210-08-NC-F 5 [1.4.JG09A050
2 Pneumatic control valve base 3V200M-5F 1 [1.4.QC000010
1 |SRH-0106A01 Electromagnetic valve fixed seat SPCC-1.2T 1 [1.1.WA16C00200
No. Draw No. Name Material/Spec. Qty. Product Code

» 83 <«




6.3.7 Control-card assembly

9 Cross recessed fillister head three-combination screw  |[M5*16 (Black) 4 [1.6..S851021

8 Cross recessed flat head self-tapping screw M3*12 (chrome) 10 |[1.6.L.S331022

7 Cross recessed fillister head three-combination screw  |[M3*8 (chrome) 8 [1.6.LS830022

6 L-holder M3mm 8 [1.9.LX103010

5 Power Supply box RS-150-12 1 |1.4.DY06A010

4 Transformer - 220V 350W 110V/110V-14V 1 [1.4.BY203040

3 Control card (version 1) cdckp0410000000 1 [1.3.WA16C00010#

2 8 axle air pressure extend card cdpnc0110000000 1 [1.3.WA16C00030#

1 SRH-0107B01 10 board mounted wooden plate MDF-12.0T 1 [1.2.WA16C00010
No. Draw No. Name Material/Spec. Qty. Product Code

> 84 <«




6.3.8 Air compressor assembly

13 Self-locking nut M6 (Galvanization) 2 1.6.LM306014#
12 External hex socket screw M6*16 (Black) 6 1.6.LSM61021
1M Spring washer M6 (Black) 6 1.6.DP206011
10 Flat washer P6*®20*2.0 (Black) 8 1.6.DP106061
9 Cross recessed fillister head three-combination screw  |[M6*12 (Black) 10 1.6.L.S861021
8 Cross recessed fillister head three-combination screw  |[M5*12 (Black) 12 1.6.L.8851021
7 L type screw thread connector APL10-02 2  1.4.JG072110
6 |SRH-0108A02 Air compressor fixed iron SPCC-2.5T 2  1.1.WA16C00230
5 Air compressor S10(AC220V) 1 1.4.KY100030
4 |ME-0102A04 Air compressor pressure iron SPCC-1.5T 2 1.1.1G22B00330
3 Shockproof base 6  1.8.AA000250
2 |ME-0102A02 Air compressor support set 1 1.1.1G22B00310
1 SRH-0108A01 Air compressor shockproof seat 1 1.1.WA16C00220
No. Draw No. Name Material/Spec. Qty. Product Code

> 85 <«



6.3.9 Air compressor power-pack assembly

5 Hexagon nut with flange M4 (Colour) 1 |1.6.LM204013

4 Cross recessed countersunk head screw M3*10 (chrome) 2 [1.6.LSC31012

3 Rocker switch 4P KCD7-2211N 1 |1.4.8W604010

2 Filter with AC switch YB11A2-15A-Q 1 |1.4.LB100080

1 SRH-0109A01 Air compressor power supply box SPCC-1.2T 1 1.1.WA16C00240
No. Draw No. Name Material/Spec. Qty. Product Code

> 86



6.3.10 Host assembly

7 Cross recessed fillister head three-combination screw  [M4*8 (Black) 8 [1.6..S840021

6 Cross recessed fillister head three-combination screw  |[M6*12 (Black) 4 [1.6.L.S861021

5 Cross recessed fillister head three-combination screw  |M4*16 (Black) 8 [1.6.L.S841031

4 Main PC set IPC-WL001-G860 1 1.4.ZJ010026

3 |SRH-0110A01 Main PC set fixed iron SECC-1.5T 1 [1.1.WA16C00250

2 Shockproof base 4 |1.8.AA000250

1 SRH-0110B01 Main PC set mounted wooden plate MDF-12.0T 1 1.2.WA16C00020
No. Draw No. Name Material/Spec. Qty. Product Code

> 87 <«




6.3.11 LCD glass assembly

4 Cross recessed fillister head three-combination screw  [M5*12 (Black) 6 [1.6..S851021

3 |SRH-0111A02 Glass pressure iron SECC-1.5T 2 [1.1.WA16C00270

2 |WAH-0000C05 42" LED screen glass A glass-5.0T 1 |1.8.AA030050

1 SRH-0111A01 LCD screen frame 1 1.1.WA16C00260
No. Draw No. Name Material/Spec. Qty. Product Code

> 88 <«




6.3.12 LCD assembly

3 Cross recessed fillister head three-combination screw  |M6*16 (Black) 4 | 1.6..5861031
2 |TAS-0201A01 LCD screen cushion block SECC-2.5T 2 | 1.1.WA12B00260
1 screen with frame 1 | 1.4.X8404250

No. Draw No. Name Material/Spec. Qty. Product Code

> 89 <«




6.3.13 Filter assembly

4 Cross recessed fillister head three-combination screw  |[M4*8 (Black) 2 |1.6.L.S840021

3 L type screw thread connector APL10-02 2 |1.4.JG072110

2 Filtrator CF200-08 1 [1.4.LB200020

1 |SRH-0113A01 Filter fixed iron SPCC-1.5T 1 |1.1.WA16C00280
No. Draw No. Name Material/Spec. Qty. Product Code

» 90 <«




6.3.14 Fluid control valve assembly

5 Cross recessed fillister head three-combination screw  |[M5*12 (Black) 2 [1.6.L.S851021

4 One-way throttle valve - pipe connector ASL10-04B 1 |1.4.JG09A020

3 L type screw thread connector APL10-04 1 |1.4.JG072100

2 Fluids control valve 2KW050-15-F 1 [1.4.JG09A040

1 SRH-0114A01 Two in-exit electromagnetic valve fixed iron SPCC-1.5T 1 |1.1.WA16C00290
No. Draw No. Name Material/Spec. Qty. Product Code

> 91 <«




92 <«

>

6.3.15 Sink components




6.4 Seat-base assembly

! 5
i © 1
- - 15
- N - B
Z — 16
2
7
2
110 24” } DBV ENAE TV 287
VARl A \UABABAs/ \UAZ/
13 |SRH-0200A05 Cover plate 2 SPCC-1.5T 1 1.1.WA16C00360 26 | SRH-0200A07 Dust cover pressing iron SPCC-1.5T 1 [1.1.WA16C00850
12 |SRH-0200A04 Cover plate 1 SPCC-1.5T 1 1.1.WA16C00350 25 |Cross recessed fillister head three-combination screw  [M5*12 (Black) 8 |1.6.L.8851021
1 'SRH-0208000 Motor assembly 1 24 Cross recessed flat head screw M5*12 (Black) 14 [1.6.L.S251021
10 |SRH-0207000 Limiting components (2) 1 23 External hex socket screw M8°20 (Black) 6 |1.6.L.SM82011
9 |SRH-0206000 Limiting (1) 1 22 External hex socket screw M8*50 (Black) 6 |1.6.L.SM85011
8  |SRH-0205000 Pedal assembly 1 21 External hex socket screw M10*40 (Black) 4 [1.6.L.SM94011
7 'SRH-0200A03 Control panel 1 1.1.WA16C00340 20 Spring washer M10 (Black) 4 1.6.DP210011
6 |SRH-0204000 Seat active-plate assembly 1 19 Flat washer 912*¢23°2.0 (Black) 4 [1.6.DP112011
5 |SRH-0203000 Seat airbag assembly 1 18 |Cross recessed flat head screw M6*12 (Black) 12 [1.6.L.5261021
4 'SRH-0200A02 Seat 1 1.1.WA16C00330 17 External hex socket screw M8*16 (Black) 32 |1.6.LSM81021
3 |SRH-0200A01 Dust cover 1 1.1.WA16C00320 16 Spring washer M8 (Black) 44 (1.6.DP208011
2 'SRH-0202000 Airbag assembly 4 15 Flat washer |98*916°2.0 (Black) 44 |1.6.DP108011
1 'SRH-0201000 Seat-base assembly 1 14 |SRH-0200A06 Cover plate 3 [SPCC-1.5T 1 1.1.WA16C00370
No. Draw No. Name Material/Spec. Qy. Product Code No. Draw No. Name Material/Spec. Qty. Product Code

> 93 <«




6.4.1 Seat-base assembly

5 Cross recessed fillister head three-combination screw  |M6*16 (Black) 16 |1.6.L.S861031

4 Hexagon nut M16 (Colour) 5 |[1.6.LM116013

3 Anchor screw M16*Y100 (Colour) 5 [1.6.L.SV99013

2 Rolling wheel 25" 4 [1.4.JL302520

1 |SRH-0201A01 Seat pedestal 1 [1.1.WA16C00380
No. Draw No. Name Material/Spec. Qty. Product Code

> 94 <«




6.4.2 Airbag assembly

6 External hex socket screw M8*16 (Black) 2 |1.6.LSM81021

5 Spring washer M8 (Black) 2 |1.6.DP208011

4 Flat washer ©8*(p16*2.0 (Black) 2 |1.6.DP108011

3 L type screw thread connector APL10-02 1 |1.4.JG072110

2 Air bag 1B5002 1 1.4.QL000020

1 |SRH-0202A01 Air bag fixed iron SPCC-3.0T 1 [1.1.WA16C00390
No. Draw No. Name Material/Spec. Qty. Product Code

» 95 <«




6.4.3 Seat airbag assembly

6 hex socket screw M8*16 (Black) 2 |1.6.LSM81021

5 Spring washer M8 (Black) 2 |1.6.DP208011

4 Flat washer 98*(p16*2.0 (Black) 2 |1.6.DP108011

3 L type screw thread connector APL10-02 1 [1.4.0G072110

2 Air bag 1B5002 1 ]1.4.QL000020

1 |SRH-0203A01 Fifth axle air bag fixed iron SPCC-5.0T 1 [1.1.WA16C00400
No. Draw No. Name Material/Spec. Qty. Product Code

> 96 <«




6.4.4 Seat active-plate assembly

7 External hex socket screw M8*60 (Black) 3 [1.6.L.SM86011

6 Spring washer M8 (Black) 3 |1.6.DP208011

5 Flat washer ©8*(p16*2.0 (Black) 3 |1.6.DP108011

4 bearing with pedestal UCP205 2 |1.4.zCZ00040

3 |SRH-0204A03 Seat cushion fixed plate Q235 1 [1.1.WA16C00430
2 |SRH-0204A02 Seat active plate SPCC-3.0T 1 [1.1.WA16C00420
1 SRH-0204A01 Seat swing axle Q235 1 1.1.WA16C00410
No. Draw No. Name Material/Spec. Qty. Product Code

> 97 <«




6.4.5 Pedal assembly

3 Cross recessed flat head screw M5*12 (chrome) 1.6.L.5251022

2 |SRH-0205A02 Pedal aluminium plate 1.1.WA16C00450

1 |SRH-0205A01 Pedal cover plate SPCC-1.5T 1.1.WA16C00440
No. Draw No. Name Material/Spec. Product Code

> 98 <«




6.4.6 Limiting components (1)

3 Cross recessed fillister head three-combination screw  |[M4*12 (Black) 2 |1.6.L.S841021

2 |SRH-0206C01 Limit replacement glue 1 |1.8.WA16C010

1 |SRH-0206A01 Limited hardware 1 SPCC-2.0T 1 [1.1.WA16C00460
No. Draw No. Name Material/Spec. Qty. Product Code

> 99 <«




6.4.7 Limiting components (2)

3 Cross recessed fillister head three-combination screw  [M4*12 (Black) 2 [1.6.L.S841021

2 |SRH-0206C01 Limit replacement glue 1 [1.8.WA16C010

1 |SRH-0207A01 Limited hardware 2 SPCC-2.0T 1 [1.1.WA16C00470
No. Draw No. Name Material/Spec. Qty. Product Code

» 100 «




6.4.8 Motor assembly

15 Headless hex socket screw M5*6 (Black) 1 |1.6.LST50011

14 External hex socket screw M8*20 (Black) 3 [1.6.LSM82011

13 External hex socket screw M8*16 (Black) 4 [1.6.L.SM81021

12 Spring washer M8 (Black) 7 |1.6.DP208011

1 Flat washer 8" 916*2.0 (Black) 7 |1.6.DP108011

10 bearing PF205 1 |1.4.2C001010

9 |SR1-0501A05 Swing shaft rubber 2 |[1.1.WA10A00260
8 |SR1-0501A04 Motor swing shaft 45 1 |1.1.WA10A00250
7 |SR1-0501A03 Swing shaft key 45 1 |1.1.WA10A00240
6 Rotating potentiometer B-5KQ 270 1 1.4.VR150220#
5 |SR1-0501A07 Potentiometer mounted plate SPCC-1.0 1 |1.1.WA10A00280
4 Motor (DC) 112ZY100-40 1 [1.4.MD100022

3 |SR1-0501A02 Motor shaft case 45 1 |1.1.WA10A00230
2 |SRF-0102A02 Motor mounted plate SPCC-3.0T 1 |1.1.WA10E00180
1 SRF-0102A01 Motor swing frame support iron SPCC-3.0T 1 |1.1.WA10E00170

No. Draw No. Name Material/Spec. Qty. Product Code

» 101 «




6.5 Seat-component assembly

11 Cross recessed fillister head three-combination screw  [M4*8 (Black) 8 [1.6.L.S840021
10 Cross recessed fillister head three-combination screw  |[M5*16 (Black) 4 [1.6..S851031
9 External hex socket screw M8*16 (Black) 8 [1.6.L.SM81021
8 Spring washer M8 (Black) 8 |[1.6.DP208011
7 Flat washer ©8*¢p16*2.0 (Black) 8 |[1.6.DP108011
6 |SRH-0303000 Seat-belt roll-end assembly 1
5 |SRH-0300A02 Seat back blocking iron SPCC-1.0T 1 [1.1.WA16C00490
4 |SRH-0304000 Vibrating speaker assembly 1
3 |SRH-0300A01 Seat front blocking iron SPCC-1.0T 1 [1.1.WA16C00480
2 |SRH-0302000 Seat-belt buckle-end assembly 1
1 SRH-0301000 Seat assembly 1
No. Draw No. Name Material/Spec. Qty. Product Code

> 102 «



6.5.1 Seat assembly

17 Cross recessed fillister head three-combination screw  [M4*8 (Black) 4 [1.6.L.S840021
16 Cross recessed flat head self-tapping screw M4*8  (Black) 8 |1.6.LS341021
15 External hex socket screw M8*16 (Black) 4 [1.6.L.SM81021
14 External hex socket screw M8*50 (Black) 8 [1.6.LSM85011
13 Hexagon nut with flange M8 (Colour) 8 [1.6.LM208013
12 Spring washer M8 (Black) 20 [1.6.DP208011
1 Flat washer ©8*(p16*2.0 (Black) 20 |1.6.DP108011
10 |SRH-0301A03 Cover pore plate SPCC-1.0T 1 [1.1.WA16C00520
9 Seat speaker cover - left 1.0T 1 |1.1.1G041000
8 Seat speaker cover - right 1.0T 1 |1.1.1G041001
7 |SRF-0202C02 Seat back cushion ABS 1 |1.8.WA10E040
6 |SRF-0202C01 Seat cushion ABS 1 |1.8.WA10E030
5 |HXK-0501A02 seat bend 30*2/Q235 2 [1.1.1G19A00670
4 |SRH-0301A02 Seat mounted set SPCC-2.0T 1 [1.1.WA16C00510
3 Slider rail - left 1 |1.1.AA030100
2 Slider rail - right 1 1.1.AA030101
1 |SRH-0301A01 Seat mounted plate SPCC-3.0T 1 [1.1.WA16C00500
No. Draw No. Name Material/Spec. Qty. Product Code

» 103 «



6.5.2 Seat-belt buckle-end assembly

SRH-0302A01

Seat belt fixed iron

SPCC-2.0T

9 SRH-0302A03 Cross head three screws M4*8 (Black) 8 |1.6..S840021

8 | SRH-0302A02 Safety belt cover plate 2 SPCC-1.2T 1 |1.1.WA16C00880
7 Safety belt cover plate 1 SPCC-1.5T 1 ]1.6.LM308014

6 Self-locking nut M8 (Galvanization) 1 |1.6.LM308014

5 External hex socket screw M8*20 (Black) 1 |1.6.L.SM82011

4 Spring washer M8 (Black) 1 |1.6.DP208011

3 Flat washer ©8*922*2.0 (Black) 2 |1.6.DP108031

2 Seat belt 1 |1.4.AQ000010

1 1

1.1.WA16C00530

Draw No.

Name

Material/Spec.

Qty.

Product Code

> 104 <«




6.5.3 Seat-belt roll-end assembly

6 Self-locking nut M8 (Galvanization) 1 |1.6.LM308014

5 External hex socket screw M8*20 (Black) 1 [1.6.L.SM82011

4 Spring washer M8 (Black) 1 |1.6.DP208011

3 Flat washer 8*922*2.0 (Black) 2 |1.6.DP108031

2 Seat belt 1 |1.4.AQ000010

1 SRH-0302A01 Seat belt fixed iron SPCC-2.0T 1 [1.1.WA16C00530
No. Draw No. Name Material/Spec. Qty. Product Code

> 105 «




6.5.4 Vibrating speaker assembly

6 Hex socket flat head screw M4*12 (chrome) 4 |1.6..8141022

5 |SRH-P0001 Seat back acrylic 4 PMMA-5.0T 1 |1.7.WA16C00120
4 5050 soft LED lamp panel of screen right and left DC12V 604] L=150m 2 |1.4.ZM9E0940

3 Turn signal lamp (without control box) R-100/DC12V 1 [1.4.ZM9H0010

2 Turn signal lamp (without control box) R-100/DC12V 1 |1.4.ZM9H0010

1 |SRD-0500C01 Seat back cover ABS-4.0T 1 [1.8.WA16A030
No. Draw No. Name Material/Spec. Qty. Product Code

> 106 <«




6.6 Seat backrest assembly

3 Cross recessed fillister head three-combination screw  |M5*16 (Black) 4 [1.6.L.S851031

2 Low frequency vibrator 4Q/50W 1 |1.4.YSA00010

1 HXK-0501A01 Seat vibration speaker mounted plate SPCC-1.5T 1 |1.1.1G19A00660
No. Draw No. Name Material/Spec. Qty. Product Code

> 107 «




6.7 Light-box assembly

11 Cross recessed fillister head three-combination screw  |M4*25 (Black) 3 |1.6.L.S842021
10 Hexagon nut with flange M4 (Colour) 6 |1.6.LM204013
9 Cross recessed fillister head three-combination screw  [M4*8 (Black) 6 [1.6..S840021
8 Hex socket flat head screw M4*12 (chrome) 21 |1.6.L.S141022
7 |SRH-0503000 Camera assembly 1
6 |SRH-P0002 Signboard lamp box acrylic - chinese PMMA-3.0T 1 |1.7.WA16C00130
5 |SRH-0502000 Eye LED assembly 2
4 |SRH-0500A02 Signboard back door SPCC-1.5T 1 1.1.WA16C00550
3 |SRH-0501000 Light-box LED assembly 3
2 |SRH-0500A01 Signboard hardware 1 |1.1.WA16C00540
1 SRD-0800C01 Signboard lamp box 1 1.8.WA16A040
No. Draw No. Name Material/Spec. Qty. Product Code

» 108 «



6.7.1 Light-box LED assembly

“

1.4.ZM9E0970

s

iy

Mk

5050 soft LED lamp panel of screen right and left

DC12V 60 L=950mm

3

2 |SRH-0501D01 Signboard lamp box PVC PVC-0.5T 1.7.WA16C00060
1 |SRH-0501A01 Lamp panel fixed iron SPCC-1.2T 1.1.WA16C00560
No. Draw No. Name Material/Spec. Product Code

» 109

i



6.7.2 Eye LED assembly

1.4.ZM9E0500

DC12V RGB60#]

3 5050 soft LED lamp panel of screen right and left

2 |SRH-0502D01 Signboard lamp PVC PVC-0.5T 1.7.WA16C00070
1 |SRH-0502A01 Signboard lamp fixed iron SPCC-1.2T 1.1.WA16C00570
No. Draw No. Name Material/Spec. Product Code

» 110




6.7.3 Camera assembly

12 Hexagon nut with flange M3 (Colour) 2 |1.6.LM203013

1" Cross recessed fillister head three-combination screw  |M3*8 (chrome) 1 [1.6.L.S830022

10 Cross recessed fillister head three-combination screw  |M4*8 (Black) 2 [1.6.L.S840021

9 Hexagon nut with flange M4 (Colour) 2 |1.6.LM204013

8 Camera lamp PCB WL_PCB0_0004_0017 1 1.4.1C901540

7 Camera C270 1 |1.4.8X010020

6 |SRF-0600D01 Flash lamp acrylic PMMA-3.0T 1 |1.7.WA10E00020
5 |SRF-0600A04 Flash lamp mounted iron SPCC-1.2T 1 1.1.WA10E00430
4 |SRF-0600A03 Camera pressure iron SPCC-1.0T 1 |1.1.WA10E00420
3 |SRF-0600A02 Camera adjust iron SPCC-1.2T 1 |1.1.WA10E00410
2 |SRF-0600A05 Camera angle iron SPCC-1.0T 1 |1.1.WA10E00650
1 |SRH-0503A01 Camera mounted iron SPCC-1.2T 1 [1.1.WA16C00580
No. Draw No. Name Material/Spec. Qty. Product Code

> 111 «




6.8 Coin-acceptor assembly

> 112 «



6.8.1 Service-board components

Hexagon nut with flange M4 (Colour) 1.6.LM204013
Potentiometer knob D13mm 1.4.VR201310
Volume VR components VR-B10KQ 1.4.VR160010

Round push button

SDP-103C-22RB

1.4.AJ500012#

=v]els]o|lo

I DN [N Y Y N

Counter DC 5V '1.4.JS100010
SRH-0601A01 Service button plate SPCC-1.2T 1.1.WA16C00600
No. Draw No. Name Material/Spec. Qty. Product Code

» 113 «




6.9 Control panel assembly

7 Hexagon nut with flange M4 (Colour) 4 11.6.LM204013

6 Hex socket flat head screw M4*25 (chrome) 4 [1.6.L.5142022

5 Hex socket flat head screw M4*12 (chrome) 4 |1.6.L.8141022

4 5050 soft LED lamp panel of screen right and left DC12V 60 L=450mm 1 |1.4.ZM9E0930

3 |SRH-P0003 Control panel acrylic PMMA-15.0T 1 |1.7.WA16C00140
2 |SRH-0701000 Emergency-stop button assembly 1

1 SRD-1300C01 Control panel plastic ABS-2.0T 1 |1.8.WA16A080
No. Draw No. Name Material/Spec. Qty. Product Code

> 114 <«




6.9.1 Emergency-stop button assembly

6 Hexagon nut with flange M4 (Colour) 4 [1.6.LM204013

5 Micro switch without plate 3P MN3-0300DB 1 1.4.SW103010

4 |ME-1000A02 Control panel button fixed iron SPCC-1.0T 1 |1.1.1G22B01010

3 Round push button with lamp ?44 BLC-TN- BK-B-CW

2 ME-1000D01 control panel button cover PMMA-8.0T 1 1.7.1G22B00210

1 SRH-0701A01 Stop button mounted iron SPCC-1.5T 1 |1.1.WA16C00610
No. Draw No. Name Material/Spec. Qty. Product Code

> 115 «




6.10 Start button assembly

3 Round push button with lamp - blue WLP-002 1 |1.4.AJ130013#

2 Round push button with lamp - red WLP-001 1 [1.4.AJ130012#

1 |SRH-0800D01 Push button acrylic PMMA-3.0T 1 |1.7.WA16C00080
No. Draw No. Name Material/Spec. Qty. Product Code

> 116 <«




6.11 Pedal component assembly

9 Cross recessed fillister head three-combination screw  |M4*8 (Black) 2 [1.6.L.S840021

8 Cross recessed fillister head three-combination screw  |M6*25 (Black) 2 ['1.6..8862021

7 Self-locking nut M6 (Galvanization) 8 |1.6.LM306014#
6 Cross recessed flat head screw M6*12 (Black) 8 ]1.6.L.5261021

5 |SRH-0900A03 Accelerator component assembly 1

4 |SRH-0900A02 Brake-component assembly 1

3 |SRH-0902000 Brake-component assembly 1

2 |SRH-0901000 Accelerator component assembly 1

1 |SRH-0900A01 SPCC-2.0T 1

No. Draw No. Name Material/Spec. Qty. Product Code

> 117 «



6.11.1 Accelerator component assembly

12 Hex socket fillister head screw M3*8 (chrome) 3 [1.6.LSF30012
11 Self-locking nut M6 (Galvanization) 4 [1.6.LM306014#
10 External hex socket screw M6*60 (Black) 4

9 |SRH-0901A04 1

8 |SRH-0901A06 Q235 1

7 308509090340110 1

6 |SRH-0901C02 2

5 |SRH-0901A05 Q235 4

4 |SRH-0901A03 SECC-1.5T 2

3 |SRH-0901C01 POM 2

2 |SRH-0901A02 65Mn 1

1 |SRH-0901A01 Q235 1
No. Draw No. Name Material/Spec. Qty. Product Code

> 118 «




6.11.2 Brake-component assembly

13 Hex socket fillister head screw M3*8 (chrome) 3 |1.6.LSF30012
12 Self-locking nut M6 (Galvanization) 4 |1.6.LM306014#
11 External hex socket screw M6*60 (Black) 4

10 |SRH-0902A01 65Mn 1

9 |SRH-0901A06 Q235 1

8 308509090340110 1

7 |SRH-0901C02 2

6 |SRH-0901A05 Q235 4

5 |SRH-0901A04 1

4 |SRH-0901A03 SECC-1.5T 2

3 |SRH-0901C01 POM 2

2 |SRH-0901A02 65Mn 1

1 SRH-0901A01 Q235 1
No. Draw No. Name Material/Spec. Qty. Product Code

> 119 «




6.12 Rear-plastic assembly

20 SRH-1000D01 | The rear platen belt PMMA-2.0T 8 |1.7.WA16D00330
19 Cross recessed fillister head three-combination screw  |M4*8 (Black) 2 [1.6.L.S840021

18 Cross recessed flat head screw M5*12 (Black) 19 |1.6.L.S251021

17 Cross recessed fillister head three-combination screw  [M5*12 (Black) 6 |1.6.L.S851021

16 Cross recessed fillister head three-combination screw  [M4*16 (Black) 6 |1.6.L.S841031

15 Hexagon nut with flange M4 (Colour) 28 |1.6.LM204013

14 |SRH-1000A08 Connectors cover plate SPCC-1.0T 1 |1.1.WA16C00690
13 |SRH-1005000 Rear-side plastic (2) assembly 1

12 |SRH-1004000 Rear-side plastic (1) assembly 1

11 |SRH-1003000 Rear-plastic assembly 1

10 5050 soft LED lamp panel of screen right and left DC12V 60 L=1350mm 2 |1.4.ZM9E0950

9 |SRH-1000A07 Tail connecting iron SPCC-1.0T 1 |1.1.WA16C00680
8 |SRH-1000A06 Tail plastic fixed iron 2 SPCC-1.5T 2 |1.1.WA16C00670
7  |SRH-1000A05 Tail plastic fixed iron 1 SPCC-1.5T 1 |1.1.WA16C00660
6 |SRH-1002000 Tail acryl 2 assembly 1

5 |SRH-1001000 Tail acryl 1 assembly 1

4 |SRH-1000A04 Tail plastic support iron 4 SPCC-1.5T 1 |1.1.WA16C00650
3 |SRH-1000A03 Tail plastic support iron 3 SPCC-1.5T 1 1.1.WA16C00640
2 |SRH-1000A02 Tail plastic support iron 2 SPCC-1.5T 1 |1.1.WA16C00630
1 |SRH-1000A01 Tail plastic support iron 1 SPCC-1.5T 1 |1.1.WA16C00620

No. Draw No. Name Material/Spec. Qty. Product Code

> 120 «




6.12.1 Tail acryl 1 assembly

5 Hexagon nut with flange M4 (Colour) 3 [1.6.LM204013

4 Cross recessed fillister head three-combination screw  |M4*25 (Black) 3 [1.6.L.S842021

3 |SRH-1001D03 Seat back acrylic 3 PMMA-5.0T 1 [1.7.WA16C00110
2 |SRH-1001D02 Seat back acrylic 2 PMMA-5.0T 1 |1.7.WA16C00100
1 |SRH-1001D01 Seat back acrylic 1 PMMA-8.0T 1 |1.7.WA16C00090
No. Draw No. Name Material/Spec. Qty. Product Code

> 121 «




6.12.2 Tail acryl 2 assembly

5 Hexagon nut with flange M4 (Colour) 3 |[1.6.LM204013

4 Cross recessed fillister head three-combination screw  |M4*25 (Black) 3 |1.6.L.S842021

3 |SRH-1001D03 Seat back acrylic 3 PMMA-5.0T 1 |1.7.WA16C00110
2 |SRH-1001D02 Seat back acrylic 2 PMMA-5.0T 1 |1.7.WA16C00100
1 |SRH-1001D01 Seat back acrylic 1 PMMA-8.0T 1 |1.7.WA16C00090
No. Draw No. Name Material/Spec. Qty. Product Code

> 122 «




6.12.3 Rear-plastic assembly

Hexagon nut with flange

Material/Spec.

ttttttttttttttt

> 123 «




6.12.4 Rear-side plastic (1) assembly

3 Hexagon nut with flange M4 (Colour) 7 |1.6.LM204013

2 |SRH-1004A01 Tail plastic pressure iron 2 SPCC-1.0T 1 |1.1.WA16C00710

1 |SRD-1100C01 Seat back plastic - left PMMA-3.0T 1 |1.8.WA16A060
No. Draw No. Name Material/Spec. Qty. Product Code

> 124 «




6.12.5 Rear-side plastic (2) assembly

3 Hexagon nut with flange M4 (Colour) 7 |1.6.LM204013

2 |SRH-1005A01 Tail plastic pressure iron 3 SPCC-1.0T 1 |1.1.WA16C00720
1 |SRD-1200C01 Seat back plastic - right PMMA- 3.0T 1 |1.8.WA16A070
No Draw No. Name Material/Spec. Qty. Product Code

> 125 «




6.13 Back-door assembly

Ry
Ry

8 Hexagon nut with flange M4 (Colour) 8 |1.6.LM204013

7 Cross recessed fillister head screw M4*50 (chrome) 8 |1.6.LS745012

6 Fan with bearing 120*120/AC110V 2 |1.4.FS200042

5 Cross recessed flat head screw M4*12 (chrome) 4 [1.6..8241022

4 cam lock plate - bent (NO. 002) 2 |1.4.8J500050

3 cam lock 5555-S 2 |1.4.8J120110

2 fan cover 120*120 5 |1.4.FS300020

1 |SRH-1100A01 Back door 1 |1.1.WA16C00730
No. Draw No. Name Material/Spec. Qty. Product Code

> 126 <«



6.14 Steering-wheel assembly

> 127 «



42000d-HIS

6000d-HYS

8000d-HYS

,_m__m.wsa__,

1000d-HIS

9000d-HYS

N\l

0TO0d-HYS

¥000d-HYIS @

4S000d-HIS

7. Printing Pattern

€000d-HYS

42000d-HIS

> 128 <«



8. Wiring Diagram

> 129 «




| 8

This diagram shows:

AWGXX AWGXX

USB-A (R) U SRH-LOOTS ,_ _‘ WIDE LINE: __ON/YL AWG16 OTHER COLOR AWG1S
2/3 1 3 e ——r RO | , SRH-LOOLL NARROW LINE: _ALL COLOR AWG22 AWGXX AWGXX
@ VlbratOI‘ Horn lt)(i/lﬁv : BE TCTeT ;AC]IOV - — i‘i ; ’12 :’: mollll The wiring diagram for reference only, change without prior notice
3 T BU oV GN/YL GN/YL, 112 —_ —_— .
Driver Board (1/2) [xcievH 3[3
MONITOR TOWER ASSY (1/2) | Aczeon VLR-03VVIP-03V _— — — —
ACL6Y ov
EDIFIER 2.1 Speakers Assy FG
SRD-L0007 SRI-L0014  INRET 3P
— O T .o
N[N _ACN
Socket 15A/125V AT [ EARTH ‘ ’
= - AC CABLE .
s , | 42Inch Monitor
. = Vi i
T I o)
USB-A
. SRI-L0076
®3.5 Sterco Plug (GN)  [__10-1/0] | ) ‘ |
SRH-10031 L USB1
" T e
USB-A
SRI-L0077 . ‘ ’
PC | e —— Dynanic
Panels TR
v RJ45 vy 1/0 Board JL VRN Spii-Loo1s
3 g ANG20 o . (1/2) [ |1
- el - INRET 37} SRI-LO014 ALl ‘
G20 m 1/3 B2 | ! 1 A EE
ACL10V FAN E e o TlT BN ) o 3 (1/2) ‘ == The
TG <13 T L BU W1 SRHTLO023 _ pki= o0 AOCV — i i
—_— ! = VLR- —T—1GN/YL GN/YL| GN/ YL YL T ACl
Back Door Assy E— SRi-L0013 G ] 33 el [N N
AC CABLE VLR-03V VLP-03V
ACLIOV FAN ‘ ‘
e I|FAN FG —
. A8 . .
4w SRH-LOOLL | GyTTTIGr Mo SRIFLOOL2 o 3
His] | Il on op AWG20 ACLIOV FAN
SRI-L0012 H1| GN/YL 313 GN/YL Al3
3 3 SREL AWG20 VP03 TIR-03V AN Fol £ G SRILOOIS i
ANG20 A2 SRI-LOOLL [T p I =
ACL10V FAN — ’ AMGZ0  SRIFLOOI2 Gyr—r—Gy SRHL [OVATH s o BVATH =
4 - - ‘ -
ACL10V FAN ABCE0 o I Pl e VLP-03V VLR-03V VLP-04V
- < SRH-LOO1Z  yye20 SRI-L0010 ) VAT g o VAT
AWG20 FAN FG VLR-03V VLP-03V
ACL10V FAN ] ’
I|FAN FG JRN— —_— R T
Compressor Assy & ‘
SRH-L0027 SRI-L0026 ©
o
- 5
N T
YLR-02V[YLP-02V i T 2
A02 i i 2 8
- < N e BN BY 0 B — /LR-02V
""" AWG1A e e I & h6_5557-02R SRD-L0025 DT YLR02V
g _— 212 ) YL YL
Compressor 'Q [ N/ YL o/ YT 2 1)1 Bx BK. 1 3/3 Ch5
_____ -2 T T swrtooor e 2 212 O
. afa] | SRH-L0011 2 5559-02P 5557-02R
510 (AC220T) - VLP-O4V[VLR-04Y i D8 5557-02R SRD-L0025 D9 YLR-02V
; Multi-purpose Socket T — T3/3 B4
I 52 BK BK ®
L~
5559-02F 5557-02R
SRI-L0006 o SRD-L0025 | DR
) SRH-LO002 gy SRH-1.0004 12 B LILES T 5] 3/3 A4
Ac2z0v ANG14 B ANG14 B ANG14 g 2]2 ®
T e oTO — T — SRH-L0010 - I 5559-02P 5557-02R )
N 50 = %L E] D14 5559-02P .
—c ° B
- o 2/3 C3Q
- o : 1 .
L5sq Cabtire cord [Py iony  AC Box2 Assy VLP-0FIVIR-04V =
with 3P plug G SRH-L0012 AC110V FAN D15 5559-02P
I AWG20 e 5 L
1 i AWG20 7] 2/3 BT @ sss7-ooslm ’
. ; Transfomer Hj D4 . o0
SRII-L0001 ' SRI-L0003 ) . ; SRI-L0024 :
Sw : SRH-L 1100VA ) : — i LT
Ac220v - MGI6 e ]ijfr/g\t ANG16 All wigte SRHL0005 | o MO aerioy SRH-L0008 G,Af —r | - PN oLt = L Bk‘:é ééfl‘..-
N VG165 AVGI6 Byl AVG16 oV OV i1 I g [ g 3 5559-02P 5557-02R i
 — N/ i) [BVAT) gox g OVATD = e P 8 Axis
o (3]3] I R1]5557-10R 5557-10R| J1 Tessure
A VLP-O3V|VLR-03V FG VLP-03V VLR-03V £ Control SRH-10081
L0sq Cabtire cord  [rptan A Box1 Assy 5 " s SSRL_ (O 1| 1j —————— TSR (] Extend
with 3P plug SRI-L0071 SRD-L0072  E? VIR-03V SRIEL0009 gyf—cy - Card sskar (ol 2|2 [ Mz fske B carq
/ G/ VLA i1 il oy pa USB8 Sska+ (L[ 3[3 1 0 N TR
NS EVAT g RERCS 13 VLSO SRI-LOOLG RS-150-12 ———— (TP 1 [sspaz o[ a4k i sk | (1/2)
G L 0oTITT 02 3 i i g g 6 i3 i Gy g ™ D1 | 5557-04R SSR6+ (D[ 5| 5 [ L5 TS [ssker_ (0
8PSC Modular HEADER] RJ45 ’ ‘ ] VT I (i ‘VT g N Ve SRIFLO02L VL1 T7ay SSRI= ()| 66 Ko tﬂ’/ 616 [SSRL__(F)
. GN/YLITGN/Y HI5, iic) GN/YI st |REGL [oow Pk BK G SSR2- (B[ 7|7 - 717 [SsR2- (B)
[T0_PC [ »—1/3B4 1616} — EARTH cov_ o= 212 |GND WI/B0 WI/BU
HEADER o) VLP-06V VIR-06y  SRH-LOOLL -03Y w10 5y oo o 3|3 [oND Ssk3- (818 vy B B SR )
TTalsv SSR— CRO[9[0 Jeter e N ST
) SSR6—_(D)[10]10 T0[10]SSR5—_ (D)
LAN Connection Connector
FG
—_— —_— —_— —_— —_— —_— —\)_ —_— —_— —_— —_— —_— —_— —_— —_— —_— —_— —_— —_— —_— — —_— —_— —_— —_— —_— —_— —_— —_—
CHINESE ENGLISH ENGLISH ABBREVITED | |CHINESE ENGLISH ENGLISH ABBREVITED | |CHINESE ENGLISH ENGLISH ABBREVITED
w BLACK BK Wy PINK Pk % WHITE PURPLE Wr/pL
% [BROWN BN Wi LIGHT BLUE LT BU [EP3 (WHITE GRAY WT/GY
41 RED RD LIGHT GREEN LT GN L) WHITE PINK WT/PK
i3 (ORANGE 0G WHITE BLACK WT/BK EEE T WHITE LIGHT BLUE [WT/LT BU
i YELLOW YL it (WHITE BROWN WT/BN WHITE LIGHT GREEN [WT/LT GN
E53 (GREEN GN [SEN WHITE RED WT/RD LR GREEN YELLOW GN/YL ]. / 3
W BLUE BU [Ef3 (WHITE ORANGE WT/0G
B3 [PURPLE PL S5 WHITE YELLOW WT/YL
P GRAY Gy sk WHITE GREEN WT /6N
& WHITE WT [EF WHITE BLUE WT/BU

3

4

» 130 «




> 131 «

T T T T T T T T T T T T T T T T T T T T T T T T This diagram shows:
{IDE . /Y 6 i IG: iG)
YLR-09V K1 SRH-L0041 ] WIDE LINE GN/YL AWG16 OTHER COLOR AWG18 AWGXX AWGXX
T XHp-9 | )2 NARROW LINE: ALL COLOR AWG22 AWGXX_ AWGXX
- - N - N PL WI/GY = - :
5050 S Lich 2 WT/BU WI/BU 5| 5 [BOOST KEY The wiring diagram for reference only, change without prior notice
irip Light / ST
DC12V B]_UErﬁlop ]_:lggsomm 3/3 A4 3 WT/PL WT/PL 616 \{IE“ Kl",‘rv ‘_ - . . .
® e [T T [START KEY
51 N5 T3 [Fstop
Iy 6 |0 BN 4 [BLET -
SHP-02V SIR-02V 7 [PI/EY 19 75| XHP-15 SHI-L005S K37 | YLR-12V
A ek o
DC12V BLUE 60 L=950mn Kis SRH-LO049 k2| ; 9 5557-20R | J10 BOOS oy me
06T L VT T AWG20 TS T T 3. 3V BK B
- mEEn " LED| BRAKE VR [ 8] 8 5
SMP-02V SHR-02V BE 8| ISMETER LED v 9o R 61 3/3 €5
050 Strip Light il pry 8 . G516, 5.3 BK Bk}
DI BLE 6 1650 RDF=—1=1RD SRI-L0041 0 CoTL o 7 ©
LUE 60 L=950mn K19 505 14[19]R q {PL PLiH
’ T G TGN LT GN GAS VR I 15
7 i TR o ok (T e 3.3V I o
(L e PP V|- T/GN T = GND s[isf 0]
SMP-02V SNR-02V (8] 8= - g g ;,(\)»}rORRA II{ED VR VR 4% ig o
5050 Strip Light K20 VLR-O8VIVLP-08Y BNH S hOTOR L 3.3V 15115 112]
DC12V RGB 60 1-250m 06T L T 71| xip-10
; 5151kD : - K4 | YLR-06V
22 SRH-L0042
8 TTTLLGN COIN 5 | 5 2~ BT ‘
B LT BU O K I e
TR-04V ‘ il oy o] 3/3 BS
5050 Strip Light bm{ﬂ g g W WT% @
DC12V RGB 60 L=250mm 0G 114 VI ——y] =
T—D D 12v[10[10 (6]
B gy Y s
L1l 5 7 | YLR-0av
3 [ LB ‘ /3 D7 TIL AWG20 ifpy TLR-04
04V T 1L
SR04V @ AWG20 5] 3/3 D5
‘ K22 |xup-2 5557-02R [3] O
Camera Led BD - YL 4
T12v[1 L
WL_PCBO_0004 0017%_];"&%’% ‘ 1/0 Board
2/2
USB-A [U6 Lamp House Assy 2/2)
Camera
1/€>®A1 - GKP-10-2015-0501
JRS— JRN— —_ VL
1/307Q ;BK ‘
5557-02R
5050 Strip Light K5
DC12V RGB 60 L=1550mn 06 L SRI-L0041 5557-16R | J8
. . e e e — —15kD ORI RD)
Monitor L Side Assy |& Evzvmvzvzvmﬂvﬂ 2 o R
R B b 5[5
B SBU B Te B
SMP-0AV[SR-04V S o Al
BK]
S ew
919 [Pwiz
5050 Strip Light
DC12V RGB 60 L=1550mm
+ - - 1]
1 1 R | [Esd T T
Monitor R Side Assy |} Ehmzzmz;ﬂ
b XHP-— VHR-2N k8| v /
XHP-4 |K3 13 [ Vit SRI-L0045 o] vz
LT[ 1 [PwuL MOTOR__ 1 T2 ma 3/3 C4
2 [MOTOR L MOTOR—__| 2 j— 2] QO
3 |MOTOR R
412V Dynamic Panels
(2/2) |
SRH-10083 1+ GKP-Vibrator-2013-0502
. N . 5] Elec. Valve
J3[5557-16R SRH-L0082 . R2 2| “avs10-08F ("
SSRLY (1) i rq RN e 1
5 2 BU | Elec. Valve (B) .
; ) o | 3V210-08F xip-2 | K14 $5) VR-2 SRI-L0034 36| YLR-037
SSRa+ (R[4 ] 4 [== 11 11 1 )
2 GY 1+
SSrer o515 5 Elec. Valve | (L) ;IR\ 2 [2 Pz SINGAL |2 Eﬁl a2 3/3®E4
1616 | 3V210-08F - N
1] . Vibrator Horn
e " —1 Elec. Valve .
SSRI=_ ([ 0 [ o h i WI/BN 7 |WI/BN 2| " aus10 08 (R Driver Board (2/2)
SSR2—_(B) “_T;g“ /GNP |WI/GN
. ; El 1t
SSR3— (1) - lec. Valv _VQR—— _
8 Axis Pressure SR WI/PL WI/BU WI/BU 7 Elec. Valve | (D) GKP-VSB—2013-0503
BT | 3V210-08F
Extend Card ST ) ey L WI/PLI St VL | (OToRoNONONY
WT/GY m WT/GY. LT
(2/2) [i2[12] BU CR BU 0G BK
YLP-12V[VLR-12V
Elec. Valve Box Assy BI ‘
CHINESE ENGLISH ENGLISH ABBREVITED | |CHINESE ENGLISH ENGLISH ABBREVITED | |CHINESE ENGLISH ENGLISH ABBREVITED
" BLACK BK B PINK PK 2E 3 WHITE PURPLE WT/PL
7 BROWN BN L5 LIGHT BLUE LT BU FR WHITE GRAY WT/GY
4 Ren RD LIGHT GREEN LT 6N FRY4T |WHITE PINK vt /PK
iy (ORANGE 0G WHITE BLACK WT/BK = i WHITE LIGHT BLUE [WT/LT BU
iy YELLOW YL WHITE BROWN WT/BN WHITE LIGHT GREEN |WT/LT GN
g [GREEN GN WHITE RED WT/RD GREEN YELLOW GN/YL 8 / 3
W BLUE BU [Shics WHITE ORANGE WT/0G
3 PURPLE PL &k WHITE YELLOW WT/YL
K (GRAY GY [SES WHITE GREEN WT/GN
“ WHITE T E1 WHITE BLUE WT/BU




| 8

This diagram shows:

AWGXX AWGXX

WIDE LINE:__GN/YL AWGI6 OTHER COLOR AWGIS
K23 alv ; —
VIEW LED (RD) @ SRH-L0054 BL U SRH-1.0050 BU K1 YLP-08V NARROW LINE: _ALL COLOR AWG22 ~ __AWGXX AWGXX
VIEW KEY P ; ; 1 PpL! ; The wiring diagram for reference only, change without prior notice
[ WT/BUS5-{i1/BU WI/BUL
WT/PL /P WI/PLH e
START LED (BU) @ | V==L Tl 2/3 Ad
START KEY 5o B Te s T /g:i ® . J—
e Y. y
VLR LP-06Y GN% K13 3.96-12P
5050 Strip Light VL L BN 3
DCI2V WT 60 L=450mm | Vil Tyt — RD (IIXIT] COIN COUNTER
| BRI 5Bk
11
28 // 629 Mg Only Sega
SMD—(9V SMR_(9 p— 04 YL
SWP-02V SIR-02V g1 oo YLP-0AV[VLR-04V ~J11/3 8 , )
S )
. FolovL
rs10p ey _COL 7 NO
FSTOP KEY
K16 |xtip-2
VL
Ty :
BKE COIN LED
. SRF-L0046 2 |GND
lectromagnet o
H2520 (DC12V. 12W) @ AVG20
D9 |YLP-02V YLP-06V |K4 SRH-L0043 K100 . ’ K10 SRH-L0048 K15 XHP-6
AWG20 / SRH-L0042 SRH-10063
SRI-1.0044 LT1/3 D8 lre BTN BTN BN Jcory st
rﬁ‘z o) TIM VL VT -y oin Selector
Boost Key Lo 2/3 B8 [3]L BRST5 JBK BRFST IEK B TonD TH-800IIT
C 1 T bl A @ py it e (6 gy s 6 G1=3
ar | vipors =T = N N ot
ontro able SSy1 SRF-L0030 SRI-L0060 Ja | vip-izv 5] HE HE {4
N i 16 ] 1616 1616
Boost VR (5K) B o Il K 717
12 JOVAYN grog wea OAIN JONVATN ey g OVATA .
%3 I oy HH, 58 Coin Door Assy
BRI YLR-08V YLP-08V YLR-08V[YLP-08V ch
Bl
5
1 SRH-L0061 RO 2/3 A8
; BK|-—
Steering wheel VR (5K) g g p,‘% ©
RDT
o] K12
— kT / SRH-L0044
Motor SRH-L0047 111} (01 I COIN COUNTER
1122Y100-40 O:@ i ST
S k8 | vLp-o2v YLR-02V[VLP-02V
SRI-L0046 R0 vLP-02v |07 KL
B 9/3 | T SRH-1.0064 BT K SRI-L005S
o 2 /E)D D8 1/3 D8 i BT K
=N ——1 . ,
Brake & Gas Assy T SRH-L0062 K40 O N oo DOWN KEY
/ VAL TGNV Gll gy 2 oo UP KEY
- 3 BBk \PVL 55 L oo TEST KEY
Brake VR (5K) §* £ e I o 1616 oo SERVICE KEY
: Fym B ?ﬁ vl FG VLREOSVITLP06Y o1 1 o3
. e R I s HX25044-6R . . . s3 MRS ip-6 [S7
3 B SRH-1.0032 SRH-1.0037 O et ) et
Gas VR (5K) 52 PLIT oL 11w /T il il WT
P = 212 212 Volume
1 RO RL 1/3 B4 oBK ST5 1K (W] [N BKFS T3]
5559-08P | 5557-08R ® 2-Conductor shielded cable_ 2-Conductor shielded cable T~ 12-Conductor shielded cable T 1 VR-BLOK
G {1 _RDIZT7RD, (] ()] RD) 5
m T o e (TR HEHIT oy e
BK (SRS ey ey (TR [ BRI T 5]
I 1X25044-6R _1IX25043-6P 1X25044-6R] 11X25043-6P
SRH-| 3 K30 SRH-L0055 K25 RH-1.0050
SRH-L0056 . ' ' " E3
RD VL AWG20 v, VL AWG20 L ; SRH-L0075 :
. GN/YL GN/YL
T Lisht el o T e T[T Service Plate Assy
R-100/DC12V - J
SMR-02V SMP-02V YLR-02V]VLP-02V
Ski-L00s6 K81 E2|VLP-03V
Turn Light iy VL SLoors QLT
R-100/DC12V ==, BR/RDF5 5 JBK BVATH g 1/?®E3 5050 Strip Light
SMR-02V SHP-02V : . DCI2V BLUE 60 L=1400,
5050 Strip Light SUR-02V SHP-02V El VLP-04V |K7 SRH-L0057 | Guiionss .
DC12V BLUE 60 L=150mm K32 T T LT Y
06T TTIL 2/3 B8 [2] 2] BT oK A\
M Bl T JBK (0} 3 SMR-02V SMP-02V
SUP-02V SNR-02V 1 1] % Sy Lisht
~02V SHR- L414] 12V BLUE 60 L1t
0% St Liane Lp-OTiR 01y K36 DCI2V BLUE 60 L=1400mn
DC12V BLUE 60 L=150mm K33 AT Y
e My g \ N\
M BK BK SMR-02V SMP-02V
SMP-02V SMR-02V .
’ K28 Car Trail Assy
__________ SRH-L0052
r il Y g e I
Belt Key :
L SMR-02V[SMP-02V
(Lp—
SRH-L0036 SRH-L0035 58] vup-osv
Low-Frequency Osci]v]ator ; ; (’\i 2/3 E8 Car Body ASSY
4Q /500 'FIEL. 5 ®
YLR-03VVLP-03V
Seat Back ASSY
CHINESE ENGLISH ENGLISH ABBREVITED | |CHINESE ENGLISH ENGLISH ABBREVITED | |CHINESE ENGLISH ENGLISH ABBREVITED
BLACK BK [ PINk Pk B WIITE PURPLE wr/pL
BROWN BN i LIGHT BLUE LT BU V3 WHITE GRAY WT/GY
u RED RD LIGHT GREEN LT oY fikyer [wnTe pink [t/
I oRANGE 06 WHITE BLACK r/BK WHITE LIGHT BLUE [Wr/LT BU
i VELLOW VL WHITE BROWN 1/BN WHITE LIGHT GREEN |WT/LT GN
& GrEEN o WHITE RED r/RD P GREEN YELLOW oN/YL 3 / 3
i BLUE BU WHITE ORANGE  [WT/0G
5 PURPLE PL WHITE YELLOW  [We/vL
lx GrAY oY WHITE GREEN wr/GN
2 i1 TE W WHITE BLUE i1/BU

3

4

|
> 132 «




9. After-sales Service

Honorable customer !

Thank you for purchasing our product !
For your benefits, if you find any fault during the operation of the
product, please use a technician who obtains a certificate related
to mechanical engineering, electrical engineering or who engages
in routine maintenance, repair and management of amusement
machine to check the machine and inform us the fault in a timely
manner. Our company will take corresponding measures to assist
you to solve the problem promptly.

NOTICE: Do not dismount or replace any part of the machine without
our technician’s permission, or you will solely undertake the
consequence !

Please pay attention to our contact information as follow:

4 )
GuangZhou Wahlap Technology Limited

Add: H1-H6 Startoon city,Yingxing Dong Road,Donghuan Street,Panyu,
Guangzhou,China

Tel: +86 20 39226222 Fax: +86 20 39226300

Service Hotline: +86 20 39226222 4006-926-222

E-mail: sales@wahlap.com Postcode: 511490

http://www.wahlap.com

. J

» 133 «



4
(

/
7

’
=
L)
¢z
% 7
Y %Y
G

p
%,

Ver.2.01

\WAHLAP TECH

http: //www.wahlap.com.cn

X The specifications and operation instructions in this Manual are subject
to change without notice for reasons such as performance.



	动感雷动G-01E
	目录部分E
	动感雷动G-02E
	动感雷动G-03E
	动感雷动G-04
	动感雷动G-04E-2
	动感雷动G-05E
	动感雷动G-06E
	动感雷动G-06E-2
	动感雷动G-06E-3
	动感雷动G-07E
	说明书08-线路图

